FCC 47 CFR PART 15 SUBPART E
C2PC CERTIFICATION TEST REPORT

FOR
GSM/WCDMA/LTE PHONE + BLUETOOTH, DTS/UNII a/b/g/n/ac & NFC
MODEL NUMBER: LG-H791, LGH791, H791, LG-H791F, LGH791F, H791F
FCC ID: ZNFH791
REPORT NUMBER: 15121552-E5V1
ISSUE DATE: SEPTEMBER 11, 2015

Prepared for
LG ELECTRONICS MOBILECOMM U.S.A,, INC
1000 SYLVAN AVENUE
ENGLEWOOD CLIFFS,
NEW JERSEY, 07632, U.S.A

Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

Revision History

Issue
Rev. Date Revisions Revised By
- 09/11/15 Initial Issue (C2PC) C.S.00I

Page 2 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS.......ooiiiiiiirrrirrnnssssn s nsssss s ssssss e 7
1. TEST METHODOLOGY ...ttt sssss s ssss s ssss s s sssnss s ssann s 8
2. FACILITIES AND ACCREDITATION ... rnnsssssss s ssssss s s ssnnsns 8
3. CALIBRATION AND UNCERTAINTY ...t s sssss s ssssssssnssnns 9
3.1.  MEASURING INSTRUMENT CALIBRATION ... 9
3.2, SAMPLE CALCULATION .....ooooeeeeeee e 9
3.3, MEASUREMENT UNCERTAINTY ... 9
4. EQUIPMENT UNDER TEST ...ttt snssss s ssssss s sssssss s sssssss s ssssssss s 10
4.1, DESCRIPTION OF EUT ... 10
4.2.  MAXIMUM OUTPUT POWER.........ooeeeeeeeeeeeee e 10
4.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 11
4.4. WORST-CASE CONFIGURATION AND MODE ..o 13
4.5. DESCRIPTION OF TEST SETUP.....cccooeeeeeee e 14
5. TEST AND MEASUREMENT EQUIPMENT .......ccccoiiiiiiniriinr s snssnsenns 16
6. SUMMARY TABLE ...ttt s s s s 17
7. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS ........ccccciiinnniiinnenreeeennns 18
7.1. ON TIME AND DUTY CYCLE RESULTS..........eeeeeeeee e 18
7.2. DUTY CYCLE PLOTS ...t 19
8. MEASUREMENT METHOD........coiiiiiiriiirn s sss s s s 23
9. ANTENNA PORT TEST RESULTS ...t nsssss s sssssss s 24
9.1, B AB BANDWIDTH. ...ttt 24
9.1.1.  802.11a MODE IN THE 5.8 GHZ BAND. .......coiiiiiiiiiiiiee e 24
9.1.2. 802.11n HT20 MODE IN THE 5.8 GHZ BAND ........ccoiiiiiiiiiiee e 25
9.1.3. 802.11n HT40 MODE IN THE 5.8 GHZ BAND ........ccoiiiiiiiiiiee e 25
9.1.4. 802.11ac HT80 MODE IN THE 5.8 GHZ BAND ........cooiiiiiiiiiiiiiieeeeeiee 25
9.1.5. 6 dB BANDWIDTH MID CH PLOTS ... 26

9.2 26 AB BANDWIDTH. ... 28
9.2.1. 802.11a MODE IN THE 5.2 GHZ BAND. ......cciiiiiiiiiiiieeeeie e 28
9.2.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiiiieeeieeee 28
9.2.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......cociiiiiiiiiiiee e 28
9.2.4. 802.11ac HT80 MODE IN THE 5.2 GHZ BAND .......ccoiiiiiiiiiiiiiiieeeeieee 28
9.2.5. 802.11a MODE IN THE 5.3 GHZ BAND. ......ccoiiiiiiiiiiiiiee e 29

Page 3 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
9.26. 802.11n HT20 MODE IN THE 5.3 GHZ BAND ........cciiiiiiiiiiiiiee e 29
9.2.7. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......cociiiiiiiiiieeeee e 29
9.2.8. 802.11ac HT80 MODE IN THE 5.3 GHZ BAND ........cocciiiiiiieeeeee e 29
9.2.9. 802.11a MODE IN THE 5.5 GHZ BAND. .......coiiiiiiiii e 30
9.2.10. 802.11n HT20 MODE IN THE 5.5 GHZ BAND .......ooiiiiiiiiiieee 30
9.2.11. 802.11n HT40 MODE IN THE 5.5 GHZ BAND .......cooiiiiiiiiieee e 30
9.2.12. 802.11ac HT80 MODE IN THE 5.5 GHZ BAND ........ccoiiiiiiiiiiiiieeeee 30
9.2.13. 802.11a MODE IN THE 5.8 GHZ BAND. .......cciiiiiiiiieeeee e 31
9.2.14. 802.11n HT20 MODE IN THE 5.8 GHZ BAND ........ccoiiiiiiiiiieeeeee e 31
9.2.15. 802.11n HT40 MODE IN THE 5.8 GHZ BAND .......cocoiiiiiiiiieeeeee e 31
9.2.16. 802.11ac HT80 MODE IN THE 5.8 GHZ BAND ........cccoiiiiiiiiiiii e 31
9.2.17. 26 dB BANDWIDTH PLOTS ... 32

9.3, 99% BANDWIDTH.......ooooeeeeeeeee e 39
9.3.1. 802.11a MODE IN THE 5.2 GHZ BAND. ......ccoiiiiiiie e 39
9.3.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiii e 39
9.3.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND ........coiiiiiiiiiieeeee e 39
9.3.4. 802.11ac HT80 MODE IN THE 5.2 GHZ BAND .......ccoiiiiiiiiiiiiiieeeeeieee 39
9.3.5. 802.11a MODE IN THE 5.3 GHZ BAND .......coiiiiiiiiiiie e 40
9.3.6. 802.11n HT20 MODE IN THE 5.3 GHZ BAND .......ccciiiiiiiiiiee e 40
9.3.7. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......ccciiiiiiiiiieeeeee e 40
9.3.8. 802.11ac HT80 MODE IN THE 5.3 GHZ BAND ........coiiiiiiiiiiiiiiieeeeieeee 40
9.3.9. 802.11a MODE IN THE 5.5 GHZ BAND. .......ooiiiiiii e 41
9.3.10. 802.11n HT20 MODE IN THE 5.5 GHZ BAND .......ccciiiiiiiiiiieeeeee e 41
9.3.11. 802.11n HT40 MODE IN THE 5.5 GHZ BAND .......oooiiiiiiiiiiieeeee 41
9.3.12. 802.11ac HT80 MODE IN THE 5.5 GHZ BAND ........cooiiiiiiiiiiiiiiieeeeeieeee 41
9.3.13. 802.11a MODE IN THE 5.8 GHZ BAND. .......oooiiiiiiieee e 42
9.3.14. 802.11n HT20 MODE IN THE 5.8 GHZ BAND .......oooiiiiiiiiiiieeeeee 42
9.3.15. 802.11n HT40 MODE IN THE 5.8 GHZ BAND .......oooiiiiiiiiiiiiieeeeee 42
9.3.16. 802.11ac HT80 MODE IN THE 5.8 GHZ BAND .......ccocciiiiiiieeeeee e 42
9.3.17.  99% BANDWIDTH PLOTS ... 43

9.4, AVERAGE POWER........ ettt 50
9.4.1. 802.11a MODE IN THE 5.2 GHZ BAND. ......cciiiiiiiiiiiee e 51
9.42. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......cooiiiiiiiiiee e 51
9.4.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiieeeeeeee 51
9.4.4. 802.11ac HT80 MODE IN THE 5.2 GHZ BAND .......cooiiiiiiiiiiiiiieeeeeeeee 51
9.45. 802.11a MODE IN THE 5.3 GHZ BAND. .......ooiiiiiie e 52
9.46. 802.11n HT20 MODE IN THE 5.3 GHZ BAND .......ccoiiiiiiiiiiee e 52
9.4.7. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......ooiiiiiiiiiiieeeeee 52
9.4.8. 802.11ac HT80 MODE IN THE 5.3 GHZ BAND .......ccoiciiiiiiiieeeeee e 52
9.49. 802.11a MODE IN THE 5.5 GHZ BAND. .......oooiiiiiie e 53
9.4.10. 802.11n HT20 MODE IN THE 5.5 GHZ BAND .......ooiiiiiiiiiiiieeeeeee 53
9.4.11. 802.11n HT40 MODE IN THE 5.5 GHZ BAND .......ooiiiiiiiiiiiieeeeee 53
9.4.12. 802.11ac HT80 MODE IN THE 5.5 GHZ BAND .......ccoiiiiiiiiiiieeieeee e 53
9.4.13. 802.11a MODE IN THE 5.8 GHZ BAND. .......coiiiiiiiiiiieeeeee e 54
9.4.14. 802.11n HT20 MODE IN THE 5.8 GHZ BAND .......oooiiiiiiiiiiiiicceeeee 54
9.4.15. 802.11n HT40 MODE IN THE 5.8 GHZ BAND ........ccoiiiiiiiiiiiee e 54
9.4.16. 802.11ac HT80 MODE IN THE 5.8 GHZ BAND .......ccocoiiiiiiiiiieeeeee e 54

9.5.  OUTPUT POWER AND PPSD............uiiiiiiiieeeeeeeeee et 55

Page 4 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
9.5.1. 802.11a MODE IN THE 5.2 GHZ BAND. .......ooiiiiiiiiieiieee e 58
9.5.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......cooiiiiiiiiiieeee e 59
9.5.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......cooiiiiiiiieeee e 60
9.5.4. 802.11ac HT80 MODE IN THE 5.2 GHZ BAND .......ccooiiiiiiiiiiiiieee 61
9.5.5. 802.11a MODE IN THE 5.3 GHZ BAND. .......coiiiiiiii e 62
9.5.6. 802.11n HT20 MODE IN THE 5.3 GHZ BAND .......cooiiiiiiiiieeeee e 63
9.5.7. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......ooiiiiiiiiiiiiiee 64
9.5.8. 802.11ac HT80 MODE IN THE 5.3 GHZ BAND .......cccoiiiiiiiiiiiieeieeee 65
9.5.9. 802.11a MODE IN THE 5.5 GHZ BAND. .......ooiiiiiiiiiee e 66
9.5.10. 802.11n HT20 MODE IN THE 5.5 GHZ BAND .......cooiiiiiiiiiieeeeee e 67
9.5.11. 802.11n HT40 MODE IN THE 5.5 GHZ BAND .......oooiiiiiiiii e 68
9.5.12. 802.11ac HT80 MODE IN THE 5.5 GHZ BAND .......ccocciiiiiiieeeee e 69
9.5.13. 802.11a MODE IN THE 5.8 GHZ BAND. ........ooiiiiiiiee e 70
9.5.14. 802.11n HT20 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiiiiiiie e 71
9.5.15. 802.11n HT40 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiiiiiiieee 72
9.5.16. 802.11ac HT80 MODE IN THE 5.8 GHZ BAND ........cocciiiiiiiieeeeee e 73
9.5.17. 802.11a MODE STRADDLE CHANNEL 144 RESULTS .......ccooiiiiiiiiiieeeen 74
9.5.18. 802.11n HT20 MODE STRADDLE CHANNEL 144 RESULTS..........cccoiciiiiieenen. 76
9.5.19. 802.11n HT40 MODE STRADDLE CHANNEL 142 RESULTS.......ccccciiiiiireenee 78
9.5.20. 802.11ac HT80 MODE STRADDLE CHANNEL 138 RESULTS..........cccciieeenee. 80
9.5.21. OUTPUT POWER AND PPSD PLOTS .....coiiiiiiieeee e 82

10. TRANSMITTER ABOVE 1 GHz.......oueeiriiirettrr s 91

TOT. 5.2 GHZ oo 93
10.1.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.2 GHZ BAND ........ccoceiiiiiiiiiiiinneen. 93
10.1.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.2 GHz BAND...................... 104
10.1.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.2 GHz BAND...................... 115
10.1.4. TX ABOVE 1 GHz 802.11ac HT80 MODE IN THE 5.2 GHz BAND.................... 123

TO.T. 5.8 GHZ ...t 128
10.1.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.3 GHZ BAND .........ccccociiiiiinnnne 128
10.1.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.3 GHz BAND...................... 139
10.1.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.3 GHz BAND...................... 150
10.1.4. TX ABOVE 1 GHz 802.11ac HT80 MODE IN THE 5.3 GHz BAND.................... 158

10.2. 5.5-5.6 GHZ.....oooeeeeeee e 163
10.2.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.5 GHZ BAND .......ccccoovviiiiiiiinnn 163
10.2.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.5 GHz BAND...................... 179
10.2.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.5 GHz BAND...................... 195
10.2.4. TX ABOVE 1 GHz 802.11ac HT80 MODE IN THE 5.5 GHz BAND..................... 211

T0.3. 5.8 GHZ..... e 221
10.3.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.8 GHZ BAND .........c.ccccviiiiinnene 221
10.3.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.8 GHz BAND...................... 234
10.3.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.8 GHz BAND...................... 247
10.3.4. TX ABOVE 1 GHz 802.11ac HT80 MODE IN THE 5.8 GHz BAND.................... 257

11. WORST-CASE BELOW 1 GHz (in the 5.3 GHz Band)..........cccccrrriiiiiiiinennnnc s 264

12. DYNAMIC FREQUENCY SELECTION........ccocciiiiitrinnnrn s snsssss s ssss e 267

Page 5 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
12,9, OVERVIEW . ...t 267
1200, LIMIT S e e e e e e e e e 267
12.1.2. TEST AND MEASUREMENT SYSTEM ..o 271
12.1.3. SETUP OF EUT ..o 274
12.1.4. DESCRIPTION OF EUT ..o 275
12.2. RESULTS FOR 20 MHZ BANDWIDTH. ..o 277
12.2.1. TEST CHANNEL ... 277
12.2.2. RADAR WAVEFORM AND TRAFFIC ... 277
12.2.3. OVERLAPPING CHANNEL TESTS ... .o 280
12.2.4. MOVE AND CLOSING TIME ......ooiiiiieee e 280
12.3. RESULTS FOR 40 MHZ BANDWIDTH.........ccooiiiiiiiiiiiieeeee e 284
12.3.1. TEST CHANNEL ... 284
12.3.2. RADAR WAVEFORM AND TRAFFIC ... 284
12.3.3.  OVERLAPPING CHANNEL TESTS. ... 287
12.3.4. MOVE AND CLOSING TIME ....cooiiiiiiiiieee e 287
12.3.5. 10-MINUTE BEACON MONITORING PERIOD ........ccociiiiiiiiiieeeee e 291
12.4. RESULTS FOR 80 MHZ BANDWIDTH........cccoiiiiiiiiiiieieeeeeeee e 292
12.4.1. TEST CHANNEL ..ot 292
12.4.2. RADAR WAVEFORM AND TRAFFIC ... 292
12.4.3. OVERLAPPING CHANNEL TESTS. ... 295
12.4.4. MOVE AND CLOSING TIME ....cooiiiiiiiiieee e 295
12.4.5. 10-MINUTE BEACON MONITORING PERIOD ........ccooiiiiiiiiiiieieee e 299
13. SETUP PHOTOS. ... s as s e e nannes 300

Page 6 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: LG ELECTRONICS MOBILECOMM U.S.A., INC
EUT DESCRIPTION: GSM/WCDMA/LTE PHONE + BLUETOOTH, DTS/UNII a/b/g/n/ac
& NFC
MODEL: LG-H791, LGH791, H791, LG-H791F, LGH791F, H791F
SERIAL NUMBER: Radiated (21YG3); Conducted (21YFX)
DATE TESTED: AUGUST 22 — SEPTEMBER 11, 2015
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth in
the above standards. All indications of Pass/Fail in this report are opinions expressed by UL Verification
Services Inc. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results show that
the equipment tested is capable of demonstrating compliance with the requirements as documented in
this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way unless
done so by UL Verification Services Inc. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by UL Verification Services Inc. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification, approval, or
endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Verification Services Inc. By: Tested By:

M &ACP/}M
CHOON SIAN OOl ROLLY ALEGRE
CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
PROJECT LEAD WISE LAB ENGINEER
UL Verification Services Inc. UL Verification Services Inc.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

1. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2,
FCC CFR 47 Part 15 and ANSI C63.10-2009 for FCC.

ANSI C63.10-2009 Deviation

Radiated spurious emission above 1GHz was performed with the EUT elevated at 1.5m instead
of 0.8m. 1.5m is the required height in ANSI C63.10:2013 as referenced by RSS GEN issue 4.

2. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266
Benicia Street, Fremont, California, USA. Line conducted emissions are measured only at the
47173 address. The following table identifies which facilities were utilized for radiated emission
measurements documented in this report. Specific facilities are also identified in the test results
sections.

47173 Benicia Street 47266 Benicia Street

X] Chamber A(IC: 2324B-1) | [_] Chamber D(IC: 2324B-4)

DX Chamber B(IC: 2324B-2) | [ ] Chamber E(IC: 2324B-5)

X] Chamber C(IC: 2324B-3) | [_] Chamber F(IC: 2324B-6)

[] Chamber G(IC: 2324B-7)

[] Chamber H(IC: 2324B-8)

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full
scope of accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.
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3. CALIBRATION AND UNCERTAINTY
3.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

3.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)

36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

3.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52 dB
Radiated Disturbance, 30 to 18000 MHz 4.94 dB

Uncertainty figures are valid to a confidence level of 95%.
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

4. EQUIPMENT UNDER TEST

41. DESCRIPTION OF EUT

This EUT is a GSM/WCDMA/LTE PHONE + BLUETOOTH, DTS/UNII a/b/g/n/ac & NFC.

4.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted output power as follows:

Frequency Range Mode Total Output Total Output
Power Power
(MHz) (dBm) (mW)
5180 - 5240 802.11n HT20 16.71 46.88
5260 - 5320 802.11n HT20 16.82 48.08
5500 - 5720 802.11n HT20 17.44 55.46
5745 - 5825 802.11n HT20 17.59 57.41
5190 - 5230 802.11n HT40 15.91 38.99
5270- 5310 802.11n HT40 14.99 31.55
5510- 5710 802.11n HT40 15.12 32.51
5755 - 5795 802.11n HT40 15.27 33.65
5180- 5240 802.11a 17.57 57.15
5260 - 5320 802.11a 17.72 59.16
5500 - 5700 802.11a 17.79 60.12
5745 - 5825 802.11a 17.8 60.26
5210 802.11ac HT80 14.35 27.23
5290 802.11ac HT80 14.55 28.51
5530 802.11ac HT80 15.02 31.77
5775 802.11ac HT80 14.96 31.33
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

4.3. DESCRIPTION OF AVAILABLE ANTENNAS

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

The radio utilizes an FPCB antenna. Please refer to directional antenna gain on section 10.5.

List of test reduction and modes covering other modes:

Authorized Frequency Band (Antenna port & Radiated Testing)
Frequency Range Mode Covered by
(MHz)
5180- 5240 802.11a legacy 1TX 802.11a 2TX CDD
5180- 5240 802.11HT20 1TX 802.11n HT20 2TX CDD
5180- 5240 802.11HT20 2TX STBC 802.11n HT20 2TX CDD
5180 - 5240 802.11ac VHT20 1TX 802.11n HT20 2TX CDD
5180 - 5240 802.11ac VHT20 2TX STBC 802.11n HT20 2TX CDD
5180 - 5240 802.11ac VHT20 2TX CDD 802.11n HT20 2TX CDD
5190- 5230 802.11n HT40 1TX 802.11n HT40 2TX CDD
5190- 5230 802.11n HT40 2TX STBC 802.11n HT40 2TX CDD
5190- 5230 802.11ac VHT40 1TX 802.11n HT40 2TX CDD
5190- 5230 802.11ac VHT40 2TX STBC 802.11n HT40 2TX CDD
5190- 5230 802.11ac VHT40 2TX CDD 802.11n HT40 2TX CDD
5210 802.11ac VHT80 1TX 802.11ac VHT80 2TX CDD
5210 802.11ac VHT80 2TX STBC 802.11ac VHT80 2TX CDD

Authorized Frequency Band (Antenna port & Radiated Testing)
Frequency Range Mode Covered by
(MHz)
5260 - 5320 802.11a legacy 1TX 802.11a 2TX CDD
5260 - 5320 802.11HT20 1TX 802.11n HT20 2TX CDD
5260 - 5320 802.11HT20 2TX STBC 802.11n HT20 2TX CDD
5260 - 5320 802.11ac VHT20 1TX 802.11n HT20 2TX CDD
5260 - 5320 802.11ac VHT20 2TX STBC 802.11n HT20 2TX CDD
5260 - 5320 802.11ac VHT20 2TX CDD 802.11n HT20 2TX CDD
5270- 5310 802.11n HT40 1TX 802.11n HT40 2TX CDD
5270- 5310 802.11n HT40 2TX STBC 802.11n HT40 2TX CDD
5270- 5310 802.11ac VHT40 1TX 802.11n HT40 2TX CDD
5270 - 5310 802.11ac VHT40 2TX STBC 802.11n HT40 2TX CDD
5270- 5310 802.11ac VHT40 2TX CDD 802.11n HT40 2TX CDD
5290 802.11ac VHT80 1TX 802.11ac VHT80 2TX CDD
5290 802.11ac VHT80 2TX STBC 802.11ac VHT80 2TX CDD
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FCC ID: ZNFH791

Authorized Frequency Band (Antenna port & Radiated Testing)
Frequency Range Mode Covered by
(MHz)
5500 - 5720 802.11alegacy 1TX 802.11a 2TX CDD
5500 - 5720 802.11HT20 1TX 802.11n HT20 2TX CDD
5500 - 5720 802.11HT20 2TX STBC 802.11n HT20 2TX CDD
5500 - 5720 802.11ac VHT20 1TX 802.11n HT20 2TX CDD
5500 - 5720 802.11ac VHT20 2TX STBC 802.11n HT20 2TX CDD
5500 - 5720 802.11ac VHT20 2TX CDD 802.11n HT20 2TX CDD
5510- 5710 802.11n HT40 1TX 802.11n HT40 2TX CDD
5510- 5710 802.11n HT40 2TX STBC 802.11n HT40 2TX CDD
5510- 5710 802.11ac VHT40 1TX 802.11n HT40 2TX CDD
5510- 5710 802.11ac VHT40 2TX STBC 802.11n HT40 2TX CDD
5510- 5710 802.11ac VHT40 2TX CDD 802.11n HT40 2TX CDD
5530-5690 802.11ac VHT80 1TX 802.11ac VHT80 2TX CDD
5530-5690 802.11ac VHT80 2TX STBC 802.11ac VHT80 2TX CDD

Page 12 of 309

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000

FORM NO: CCSUP4701H
FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

4.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X,Y,Z, it was
determined that the X orientation was worst-case orientation; therefore, all final radiated testing
was performed with the EUT in the X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11a mode: 6 Mbps

802.11n HT20mode: MCSO

802.11n HT40mode: MCSO

802.11ac VHT80mode: MCSO
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4.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

AC Adapter LG MCS-NO4WP XIYMXXXXXXX DoC
Earphone LG - - -
/0 CABLES

1 DC Power|1 Mini-USB Shielded 1.2m N/A
2 Audio 1 Mini-Jack Unshielded |1.0m N/A
TEST SETUP

The EUT is setup as a stand-alone device.
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SETUP DIAGRAM FOR TESTS

AC
ADAPTER

MAINS POWER SOURCE
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REPORT NO: 15121552-E5V1

MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

5. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List
Description Manufacturer (Model Asset Cal Due
Spectrum Analyzer, 44 GHz Agilent / HP E4446A C01069 [12/20/15
Spectrum Analyzer,9KHz-40GHz HP 8564E C00986 (04/01/16
EMI Test Receiver, 9 kHz-7 GHz R&S ESCI 7 1000741 |08/13/16
EMI Test Receiver, 30 MHz R&S ESHS 20 N02396 |08/18/16
Peak Power Meter Agilent / HP E4416A C00963 [12/13/15
Peak / Average Power Sensor Agilent / HP E9327A C00964 [12/13/15
Antenna, Horn, 1-18 GHz ETS 3117 C01022 [02/21/16
Antenna, Horn,18- 26 GHz ARA MWH-1826/B |C00946 |11/12/15
Antenna, Horn, 26-40 GHz ARA MWH-2640 C00891 [06/28/16
Antenna, Bilog, 30MHz-1 GHz Sunol Sciences |JB1 T243 03/06/16
RF Preamplifier, 100KHz -> 1300MHz |HP TBD C00825 [06/01/16
RF Preamplifier, 1GHz - 18GHz Miteq NSP4000-SP2 |924343 |03/23/16
RF Preamplifier, 1GHz - 26.5GHz HP 8449B T404 06/29/16
AC Power Supply, 2,500VA 45-500Hz |Elgar-Ametek CW2501M FO0013 |CNR
RF Preamplifier, 1GHz - 40GHz Miteq NSP4000-SP2 |C00990 |08/20/16
Attenuator / Switch driver HP 11713A F00204 |CNR
Low Pass Filter 3GHz Micro-Tronics LPS17541 F00219 |05/23/16
High Pass Filter 5GHz Micro-Tronics HPS17542 F00222 |05/22/16
High Pass Filter 6GHz Micro-Tronics HPM17543 F00224 |05/22/16
Radiated Software UL UL EMC Ver 9.5, June 24, 2015
Conducted Software UL UL EMC Ver 9.5, May 17 2012
CLT Software UL UL RF Ver 1.0, Feb 2 2015
Antenna Port Software UL UL RF Ver 2.1.1.1, Jan 20 2015
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6. SUMMARY TABLE

FCC Part RSS Test Description Test Limit Test Test Worst Case
Section Section Condition Result
15.407 (a) RSS-247 |Occupied Band width (26dB) N/A Pass 83.790MHz
15.407 R%32'2447 6dB Band width (5.8Ghz) 500KHz Pass 71.34MHz
<24dBm (FCC)/
1(21;:10)7 RS§2247 TX Cond. Powe, 5.15-5.25 <23dBm or Pass 17.57dBm
) 10+10Log(OBW) (IC)
15.407 RSS-247 |TXCond. Powe, 5.25-5.35 & <24dBm or Pass 17.79dBm
(@)(2) 6.2 5.47-5.725 11+10Log(OBW) )
15.407 RSS-247 Conducted
: - TX Cond. Power 5.725-5.825 < 30dBm Pass 17.8dBm
(@)3) 6.2.4
15.407 RSS-247 <11dBm (FCC)/
@x1) 6.2 PSD (5.1GHz) <10dBm(IC) Pass 6.47dBm
15.407 RSS-247
@)(5) 6.2 PSD (5.3,5.5GHz) <11dBm Pass 7.06dBm
15.407 RSS-247
@)5) 6.24 PSD (5.8GHz) 30dBm per 500kHz Pass 4.01dBm
15.407 (b) | RSS-GEN . . .
& 15.209 8.9/7 Radiated Spurious Emission < 54dBuV/m Pass 45.3dBuV/m
15.407 RSS-247 Radiated /
h)(2) 6.3 Dynamic Frequency Selection N/A Condcuted Pass N/A

Page 17 of 309
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

7. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

None; for reporting purposes only.

PROCEDURE

KDB 789033 Zero-Span Spectrum Analyzer Method.

7.1. ON TIME AND DUTY CYCLE RESULTS
Mode ON Time|Period|Duty Cycle | Duty Duty Cycle 1/T
B X Cycle |Correction Factor | Minimum VBW

(msec) [(msec)| (linear) (%) (dB) (kHz)
802.11a 16.540 |16.590 0.997 99.7% 0.00 0.010
802.11ac HT80 1.171 1.196 0.979 97.9% 0.09 0.854
802.11n HT20 5.101 | 5.145 0.991 99.1% 0.00 0.010
802.11n HT40 4965 | 5.019 0.989 98.9% 0.00 0.010
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7.2. DUTY CYCLE PLOTS

DUTY CYCLE 802.11a CDD MODE

% Agilent 07:58:26 Sep 9. 2015 R T |Freg/Channel
AFv3.3{080515),08, Conducted B AMki2 16.59 ms Certer F
Rel 30 dBm Atten 30 dB -0.21 dB Erer -req
#Peak = | - I 5.20000000 GHz
P Lo
Log L ! o
10 Start Freq
dB/ 5.20000000 GHz
Ofist
11.6
dB Stop Freq
5.20000000 GHz
CF Step
8.00000000 MHz
#PAvg Auto Man

Center 5.200 000 GHz

Span 0 Hz Freq Cliset
Res BW & MHz #VBW 50 MHz  Sweep 23.13 ms (1001 pis) 0.00000000 Hz
Manker Tiace Type X Aniz Amgplilude
1R 1) Time 2.588 ms 18.28 dBm
14 1) Time 18.54 ms -1.17 dB P
2R 1) Time 2.588 ms 18.28 dBm Slgnal TraCk_
2A 1) Time 18.59 ms -0.21 dB On cf

Page 19 of 309
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

DUTY CYCLE 802.11n HT20 CDD MODE

e Agilent 08:13:57 Sep 9, 2015 R T

AFv3.3(080515),08, Conducted B A M2 5145 ms

Certer Freq
Ref 30 dB Atten 30 dB 0.06 dB
e m £n £.20000000 GHz
#Peak | [ == | I

%4

Freg/Channel

Stait Freq
520000000 GHz

Stop Freq
5.20000000 GHz

CF Step
§.00000000 MHz

Center 5.200 000 GHz Span 0 Hz

Res BW 8 MHz #VBW 50 MHz___ Sweep 21.8 ms (1001 p1s) _ || Eo?o%ocogsszt

Maiber Tiace X Az Amplilude
1R ) 5.888 ms 18.89 dBm
14 i) 5101 ms -0.57 dB Sianal Track
IR ) 5.888 ms 18.89 dBm g Cf
1)

24 5145 ms 0.08 dB On
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DUTY CYCLE 802.11n HT40 CDD MODE

W Agilent 08:31:57 Sep 9, 2015 R T

AFv3.3(080515),08, Conducted B AMEi2 5019 ms Certer F
erter Freq

Rel 30 dBm Atien 30 dB -0.78 dB

#Peak | £.19000000 GHz

Freq/Channel

Start Freq
519000000 GHz

Stop Freq
5.19000000 GH=z

CF Step
§.00000000 MHz
Auto Man

Center 5.190 000 GHz Span 0 Hz
Res BW & MHz #VBW 50 MHz Sweep 17.73 ms (1001 pts)

Maiber Tiace X Axiz

Freq Ciiset
0.00000000 Hz

Amplilude
1R 11y 4.274 ms 2.88 dBm
14 11y 4,985 ms 3.00 4B Sianal Track
2R 11y 4.274 ms 2.88 dBm g Cf
2A 1)

5.018 ms -0.78 dB On
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DUTY CYCLE 802.11ac HT80 MODE

W Agilent 08:34:33 Sep 9, 2015 R T |Freg/Channel
AFv3.3(080515),08, Conducted B AME2 1196 ms

Certer Freqg
Rel 30 dB Atten 30 dB -0.62 dB
#F'eeak = = 5.21000000 GHz

Start Freq
521000000 GHz

Stop Freq
5.21000000 GHz

CF Step
§.00000000 MHz
Auto Man

Center 5.210 000 GHz Span 0 Hz
Res BW & MHz #VBW 50 MHz Sweep 3.067 ms (1001 pts)

Maiker Tiace X Aziz Amplilude
1R 11y 1.182 ms 2.23 dBm

1A 1.171 ms 2.40 dB

Freq Ciiset
0.00000000 Hz

1
2R 11y 1.182 ms 2.22 dBm
1

Signal Track
Cf

25 1.198 ms -0.62d8 On
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8. MEASUREMENT METHOD

789033 D02 General UNII Test Procedures New Rules v01

The Duty Cycle is less than 98% and consistent therefore KDB 789033 Method SA-2 is used
for .power and PPSD

The Duty Cycle is less than 98% and consistent, KDB 789033 Method AD with Power RMS
Averaging and duty cycle correction is used.
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9. ANTENNA PORT TEST RESULTS
9.1. 6 dB BANDWIDTH

LIMITS

FCC §15.407

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to 789033 D02 General UNII Test Procedures New Rules v01: The transmitter output is
connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak
detector and max hold.

RESULTS

9.1.1. 802.11a MODE IN THE 5.8 GHz BAND

Channel|Frequency|6 dB Bandwidth|6 dB Bandwidth| Minimum Limit
(MHz) | CHAIN O(MHz) | CHAIN 1(MHz) (MHz)
Low 5745 14.036 13.882 0.5
Mid 5785 15.072 12.624 0.5
High 5825 14.950 14.444 0.5
Worst 14.036 12.624
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9.1.2. 802.11n HT20 MODE IN THE 5.8 GHz BAND

Channel|Frequency|6 dB Bandwidth|6 dB Bandwidth| Minimum Limit
(MHz) | CHAIN O(MHz) [ CHAIN 1(MHz) (MHz)
Low 5745 16.978 16.275 0.5
Mid 5785 17.576 15.400 0.5
High 5825 14.425 16.848 0.5
Worst 14.425 15.400

9.1.3.802.11n HT40 MODE IN THE 5.8 GHz BAND

Channel|Frequency| 6 dB Bandwidth | 6 dB Bandwidth | Minimum Limit
(MHz) CHAIN O(MHz) | CHAIN 1(MHz) (MHz)
Low 5755 35.192 35.424 0.5
High 5795 32.650 35.640 0.5
Worst 32.650 35.424 0.5

9.1.4.802.11ac HT80 MODE IN THE 5.8 GHz BAND

Channel|Frequency| 6 dB Bandwidth | 6 dB Bandwidth | Minimum Limit
(MHz) | CHAIN O(MHz) | CHAIN 1(MHz) (MHz)
Low 5775 71.34 71.28 0.5
Worst 71.34 71.28 0.5
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MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
9.1.5. 6 dB BANDWIDTH MID CH PLOTS

CHAIN O CHAIN 1

6dB 11n_HT20 5.8 Chain 0 Mid Ch 6dB 11n_HT20 5.8 Chain 1 Mid Ch

6dB 11n_HT40 5.8 Chain 0 Low Ch 6dB 11n_HT40 5.8 Chain 1 Low Ch

6dB 11a_ 5.8 Chain 0 Mid Ch 6dB 11a_ 5.8 Chain 1 Mid Ch
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6dB_lac_HT80 5.8 Chain 0 Low Ch 6dB_lac_HT80 5.8 Chain 1 Low Ch
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9.2.

LIMITS

26 dB BANDWIDTH

None; for reporting purposes only.

RESULTS

9.2.1.802.11a MODE IN THE 5.2 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5180 20.336 20.367
Mid 5200 20.460 19.800
High 5240 19.380 19.900

9.2.2.802.11n HT20 MODE IN THE 5.2 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5180 20.119 20.429
Mid 5200 20.336 20.553
High 5240 20.336 20.150

9.2.3.802.11n HT40 MODE IN THE 5.2 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1l
(MHz) (MHz) (MHz)
Low 5190 40.672 40.734
High 5230 40.982 40.443

9.2.4.802.11ac HT80 MODE IN THE 5.2 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1l
(MHz) (MHz) (MHz)
Low 5210 82.404 82.750
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9.2.5.802.11a MODE IN THE 5.3 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5260 20.584 20.150
Mid 5300 20.584 19.620
High 5320 20.243 20.646

9.2.6. 802.11n HT20 MODE IN THE 5.3 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5260 20.491 20.491
Mid 5300 20.150 20.305
High 5320 20.800 20.491

9.2.7.802.11n HT40 MODE IN THE 5.3 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1l
(MHz) (MHz) (MHz)
Low 5270 40.796 40.672
High 5310 40.858 | 40.446

9.2.8. 802.11ac HT80 MODE IN THE 5.3 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1l
(MHz) (MHz) (MHz)
Low 5290 82.750 82.875
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9.2.9. 802.11a MODE IN THE 5.5 GHz BAND

Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1l
(MHz) (MHz) (MHz)
Low 5500 19.830 20.552
Mid 5580 20.305 19.169
High 5700 20.367 20.274
144 5720 20.026 20.672
9.2.10. 802.11n HT20 MODE IN THE 5.5 GHz BAND
Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5500 20.119 21.024
Mid 5580 20.800 20.553
High 5700 21.216 21.056
144 5720 19.870 21.248
9.2.11. 802.11n HT40 MODE IN THE 5.5 GHz BAND
Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5510 40.565 41.168
Mid 5550 41.106 40.796
High 5670 40.858 40.672
142 5710 40.796 41.416
9.2.12. 802.11ac HT80 MODE IN THE 5.5 GHz BAND
Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1l
(MHz) (MHz) (MHz)
Low 5530 82.152 82.212
138 5690 82.460 82.750
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802.11a MODE IN THE 5.8 GHz BAND

802.11n HT20 MODE IN THE 5.8 GHz BAND

802.11n HT40 MODE IN THE 5.8 GHz BAND

802.11ac HT80 MODE IN THE 5.8 GHz BAND

9.2.13.
Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5745 20.491 20.864
Mid 5785 20.522 21.648
High 5825 20.960 21.024
9.2.14.
Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5745 20.928 21.120
Mid 5785 20.429 21.184
High 5825 21.024 21.417
9.2.15.
Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5755 40.920 41.517
High 5795 40.920 41.643
9.2.16.
Channel|Frequency| 26 dB BW |26 dB BW
Chain 0 | Chain1
(MHz) (MHz) (MHz)
Low 5775 83.517 83.790
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
9.2.17. 26 dB BANDWIDTH PLOTS

26dB 11a_ 5.2 Chain 0 Mid Ch 26dB 11a_ 5.2 Chain 1 Mid Ch

26dB 11a_ 5.3 Chain 0 Mid Ch 26dB 11a_ 5.3 Chain 1 Mid Ch

26dB 11a_ 5.5 Chain 0 Mid Ch 26dB 11a_ 5.5 Chain 1 Mid Ch
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
26dB 11a_5.5 Chain 0 CH144 26dB 11a_ 5.5 Chain 1 Ch 144

26dB 11a_ 5.8 Chain 0 Mid Ch 26dB 11a_5.8 Chain 1 Mid Ch

26dB 11n_HT20 5.2 Chain 0 Mid Ch 26dB 11n_HT20 5.2 Chain 1 Mid Ch
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
26dB 11n_HT20 5.3 Chain 0 Mid Ch 26dB 11n_HT20 5.3 Chain 1 Mid Ch
26dB 11n_HT20 5.5 Chain 0 Mid Ch 26dB 11n_HT20 5.5 Chain 1 Mid Ch
26dB 11n_HT20 5.5 Chain 0 Ch 144 26dB 11n_HT20 5.5 Chain 1 Ch 144
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

26dB 11n_HT20 5.8 Chain 0 Mid Ch

26dB 11n_HT20 5.8 Chain 1 Mid Ch

26dB 11n_HT40 5.2 Chain 0 Low Ch

26dB 11n_ HT40 5.2 Chain 1 Low Ch

26dB 11n_ HT40 5.3 Chain 1 Low Ch

26dB 11n_ HT40 5.3 Chain 1 Mid Ch
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

26dB 11n_HT40 5.5 Chain 0 Mid Ch

26dB 11n_ HT40 5.5 Chain 1 Mid Ch

26dB 11n_HT40 5.5 Chain 0 Ch142

26dB 11n_HT40 5.5 Chain 1 Ch142

26dB 11n_HT40 5.8 Chain 0 Low Ch

26dB 11n_HT40 5.8 Chain 1 Low Ch
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

26dB 11ac_HT80 5.2 Chain 0 Low Ch

26dB 11ac_HT80 5.2 Chain 1 Low Ch

26dB 1lac_HT80 5.3 Chain 0 Low Ch

26dB 11ac_HT80 5.3 Chain 1 Low Ch

26dB 11lac_HT80 5.5 Chain O Low Ch

26dB 11lac_HT80 5.5 Chain 1 Low Ch
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
26dB 11ac_HT80 5.3 Chain 0 Ch 138 26dB 11ac_HT80 5.3 Chain 1 Ch 138
26dB 11ac_HT80 5.8 Chain 0 Low Ch 26dB 11ac_HT80 5.8 Chain 1 Low Ch
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REPORT NO: 15121552-E5V1

MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.3.

99% BANDWIDTH

None; for reporting purposes only.

RESULTS

9.3.1.802.11a MODE IN THE 5.2 GHz BAND

Channel|Frequency|99% BW |99% BW
Chain 0 | Chain 1

(MHz) (MHz) | (MHz)

Low 5180 16.3252( 16.3222
Mid 5200 16.3319| 16.3158
High 5240 |16.3223|16.3015

9.3.2. 802.11n HT20 MODE IN THE 5.2 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain O | Chain 1

(MHz) (MHz) [ (MHz)
Low 5180 17.4799( 17.4758
Mid 5200 17.4955( 17.4910
High 5240 |17.4749|17.4935

9.3.3.802.11n HT40 MODE IN THE 5.2 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain 0 | Chain 1

(MHz) (MHz) [ (MHz)
Low 5190 35.9011| 35.8533
High 5230 35.8641| 35.8817

9.3.4. 802.11ac HT80 MODE IN THE 5.2 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain 0 | Chain 1

(MHz) (MHz) [ (MHz)
Low 5210 75.0509 | 74.6794
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REPORT NO: 15121552-E5V1

MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.3.5. 802.11a MODE IN THE 5.3 GHz BAND

Channel|Frequency|99% BW |99% BW
Chain 0 | Chain 1

(MHz) (MHz) | (MHz)

Low 5260 16.3270( 16.3257
Mid 5300 16.3363 | 16.2855
High 5320 16.3434 | 16.3248

9.3.6. 802.11n HT20 MODE IN THE 5.3 GHz BAND

Channel|Frequency|99% BW |99% BW
Chain O | Chain 1

(MHz) (MHz) | (MHz)

Low 5260 17.4962| 17.4621
Mid 5300 17.4831| 17.4724
High 5320 17.4898 | 17.4522

9.3.7.802.11n HT40 MODE IN THE 5.3 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain 0 | Chain 1

(MHz) (MHz) [ (MHz)
Low 5270 35.8686 | 35.8623
High 5310 |35.8964|35.8710

9.3.8. 802.11ac HT80 MODE IN THE 5.3 GHz BAND

Channel|Frequency| 99% BW [ 99% BW
Chain 0 | Chain 1

(MHz) (MHz) [ (MHz)
Low 5290 74.9095 | 74.9950
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

9.3.9. 802.11a MODE IN THE 5.5 GHz BAND

Channel|Frequency|99% BW |99% BW
Chain 0 | Chain 1
(MHz) (MHz) [ (MHz)

Low 5500 16.3408 | 16.3203
Mid 5580 16.3245| 16.3392
High 5700 16.3351| 16.3417
144 5720 16.3273| 16.3452
9.3.10. 802.11n HT20 MODE IN THE 5.5 GHz BAND

Channel|Frequency|99% BW |99% BW
Chain O | Chain 1
(MHz) (MHz) | (MHz)

Low 5500 17.4941| 17.4787
Mid 5580 17.4953 | 17.4924
High 5700 17.4917| 17.4801
144 5720 17.5051 | 17.4908
9.3.11. 802.11n HT40 MODE IN THE 5.5 GHz BAND

Channel|Frequency|99% BW |99% BW
Chain 0 | Chain 1
(MHz) (MHz) [ (MHz)

Low 5510 35.8790|( 35.9171
Mid 5550 35.8760| 35.9163
High 5670 35.8505 | 35.9228
142 5710 35.9165 | 35.8870
9.3.12. 802.11ac HT80 MODE IN THE 5.5 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain 0 | Chain 1
(MHz) (MHz) [ (MHz)

Low 5530 74.9398 | 75.0343
138 5690 74.8659 | 75.0214
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

9.3.13. 802.11a MODE IN THE 5.8 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain 0| Chain 1
(MHz) (MHz) | (MHz)

Low 5745 16.3278 | 16.3296
Mid 5785 16.3141 | 16.3536

High 5825 16.3293 | 16.3671

9.3.14. 802.11n HT20 MODE IN THE 5.8 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain 0| Chain 1
(MHz) (MHz) | (MHz)

Low 5745 17.5190( 17.5058
Mid 5785 17.5194( 17.5173

High 5825 17.5098 | 17.5412

9.3.15. 802.11n HT40 MODE IN THE 5.8 GHz BAND

Channel|Frequency| 99% BW |99% BW
Chain 0| Chain 1
(MHz) (MHz) [ (MHz)

Low 5755 35.8656 | 35.8991

High 5795 35.9160| 35.9293

9.3.16. 802.11ac HT80 MODE IN THE 5.8 GHz BAND
Channel|Frequency| 99% BW |99% BW
Chain 0| Chain 1
(MHz) (MHz) | (MHz)
Low 5775 74.9037 | 75.0055

Page 42 of 309
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121552-E5V1

MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID:

ZNFH791

9.3.17.

99% BANDWIDTH PLOTS

99% Bandwidth 11a_ 5.2 Chain 0 Mid Ch

99% Bandwidth 11a_ 5.2 Chain 1 Mid Ch

Agilent 22:54:80 Aug 21, 2015 L

Measure

© Agilent 09:07:05 Aug 22, 2015 L

Measure

Ch Freq
Occupied Bandwidth

5.2 GHz

Averages: 100 I

]
Trig Free

Heas Off

Ch Freg 5.2 GHz

Occupied Bandwidth

Trig Free

Averages: 100 I

Heas Off

Channel Power|

APv3.3(880315),JB, Conducted A

Channel Power

APv3.3(880515),J8, Conducted A

Occupied Bandwidth

Averages: 100 I

Ref 3@ dBm Atten 38 dB Ref 38 dBm Attsn 3@ dB
#3amp I ] Occupied BH #Samp I ] I I Occupied BH
Log | | Log | [ | |
10 s ‘ 10 —
ey Ty AR I A =y, W e
Dffst e Ka ACP | offs: > € RCP
118 ] 11.6 A
dB b | T Ty . . SIS L i . .
™ I i T Multi Carrier| ["__"I ‘ i ‘ Multi Carrier
Center 5.208 B8 GHz Span 49 Mz Power Center 5.209 83 GHz Span 46 Mz Power
#Res BH 338 kHz #BH 1 MHz Sweep 1132 ms (1900 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.132 ms (1000 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH 7 Pur  99.00 % CCDF| Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
16.3319 MHz ® dB -26.00 dB 16.3158 MH= x dB -26.00 dB
Transmit Freq Error  -6.961 kHz lﬂofrg Transmit Freq Error  -12.439 kHz 1"“{2
% dB Bandwidth 19.114 MHz* v ® dB Bandwidth 18.948 MHz* 0
| |
99% Bandwidth 11a_ 5.3 Chain 0 Mid Ch 99% Bandwidth 11a_ 5.3 Chain 1 Mid Ch
Agilent 23:05:87 Aug 21, 2015 L Measure © Agilent 88:21:48 Aug 22, 2015 L Measure
| ] |
Ch Freq 5.3 CHz Trig Free Meas Off Ch Freq 5.3 GHz Trig Free Meas Off

Occupied Bandwidth

Averages: 100 I

Channel Power|

APY3.3(880515),J8, Conducted A

Channel Power

APv3.3(888515),J8, Conducted A

Occupied Bandwidth

Averages: 160 I

Ref 3@ dBm Atten 38 dB Ref 38 dBm Attsn 3@ dB
#5amp \ I \ Occupied BH ¥Samp I \ I I Occupied BH
Log | | | Log | | | |
0 e e O o e e T
Offst =¥ < ACP Dffst = < ACP
118 11.6
dB lasac o Llian™ Wl b ] - - a8 Ll by T L - -
| I I Multi Carrier — } ‘ PIHER|  murti carrier
Center 5.300 00 GHz Span 40 MHz Power Center 5.300 080 GHz Span 40 HH Power
#Res BH 338 kHz #BH 1 MHz Sweep 1.132 ms (1000 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.132 ms (1000 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH Z PWr  99.00 % CCDF| Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
16.3363 MHz ® dB -26.00 dB 16.2855 MH=z x dB -26.00 dB
Transmit Freq Error  -11.487 kHz lﬂofrg Transmit Freq Error  —25.794 kHz 1"“{2
% dB Bandwidth 19.974 MHz* v ® dB Bandwidth 13.1081 MHz* 0
| |
99% Bandwidth 11a_ 5.5 Chain 0 Mid Ch 99% Bandwidth 11a_ 5.5 Chain 1 Mid Ch
Agilent 23:16:18 Aug 21, 2015 L Measure © Agilent 16:56:11 Aug 22, 2015 L Measure
[ ] [
Ch Freq 5.58 GHz Trig Free Meas Off Ch Freq 5.58 GHz Trig Free Meas Off

Occupied Bandwidth

Averages: 108 I

Channel Power|

APY3.3(080515),JB, Conducted A

Channel Power

APv3.3(886515),J8, Conducted A

Ref 3@ dBm Atten 38 dB Ref 38 dBm Attsn 3@ dB

#Samp I T I I T Occupied BH #Samp T I T T I Dccupied BH
Log I | I | | Lag | I | | |

10 | | 1 19 R IO PR N

dB. Ll A dB

i > - ace| | |7, > - ACP
11.6 11.6 Uil Ll

4B [yt LTI | (AL L), ] - - dB |t 1 - -

i i I I i Multi Carrier I } TR Multi carrier,
Center 5.580 80 GHz Span 48 MHz Pover Center 5.580 80 GHz Span 40 MHz Power
#Res BH 338 kHz #BH 1 MHz Sweep 1.132 ms (1000 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.132 ms (1000 pts)

Power Stat Power Stat
Occupied Bandwidth Occ BH Z Pwr  99.00 % CCDF, Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
16.3245 MHz ® dB -26.00 dB 16.3392 MH= x dB -26.00 dB
Transmit Freq Error  -11.791 kHz ll‘lofrg Transmit Freq Error  16.623 kHz 1H0{g
% dB Bandwidth 19.114 MHz* v % dB Bandwidth 138.112 MHz 0
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REPORT NO: 15121552-E5V1

DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
99% Bandwidth 11a_ 5.5 Chain 0 CH144 99% Bandwidth 11a_ 5.5 Chain 1 Ch 144
3% Agilent 23:26:13 Aug 21, 2015 L Measure © Agilent 17:07:05 RAug 22, 2015 L Measure
| |
Ch Freq 5.72 GHz Trig Free Meas Off Ch Freq 5.72 GHz Trig Free Meas Off|
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 100 I
| Channel Power]| Channel Power|
APw3.3(888515),JB, Conducted A APv3.3(8808515),J8, Conducted A
Ref 3@ dBm Atten 38 dB Ref 38 dBm Attsn 3@ dB
#5amn N B — Occupied BH| | |*Samp N —— Occupied BH
Log | | | | | Log | | | |
18 G‘ T I L) 10 » Lo, l..' . N
dB/ ML (L i dB/
Offst ACP| | 1offst AcP
118 116 | — .t . O
T i i ‘ || Multi Carrier i ‘ i T Multi Carrier,
Center 5.728 B8 GHz Span 49 MHz Power Center 5.720 88 GHz Span 46 Mz Power
#Res BH 338 kHz #BH 1 MHz Sweep 1132 ms (1900 pts) b S #Res BH 330 kHz #UBH 1 MHz Sweep 1.132 ms (1000 pts) ’ S
ower Stat| ower Stat
Occupied Bandwidth Occ BH 7 Pur  99.00 % CCDF| Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
16.3273 MHz ® dB -26.00 dB 16.3452 MH=z x dB -26.00 dB
Transmit Freq Error  -21.559 kHz lﬂofrg Transmit Freq Error  22.292 kHz 1"“{2
% dB Bandwidth 19.162 MHz* v ® dB Bandwidth 13.342 MHz* 0
| |
99% Bandwidth 11a_ 5.8 Chain 0 Mid Ch 99% Bandwidth 11a_5.8 Chain 1 Mid Ch
3% Agilent 23:36:54 Aug 21, 2015 L Measure © Agilent 17:20:45 Aug 22, 2015 L Measure
| ] |
Ch Freq 5.785 GHz Trig Free Meas Off Ch Freq 5.785 GHz Trig Free Meas Off

Averages: 100 I

Occupied Bandwidth

Averages: 100 I

Occupied Bandwidth

Channel Power|

APY3.3(880515),J8, Conducted A

Channel Power

APv3.3(888515),J8, Conducted A

Averages: 160 I

Occupied Bandwidth

Ref 3@ dBm Atten 38 dB Ref 38 dBm Attsn 3@ dB
#3anp \ I \ I Occupied B ¥9armp I \ I I \ Occupied BH
Log | | | | Log | | | | |
10 & VU PN AN 19 | Y IR
F
dB/ L L dB/
Offst > i ACP) | ofrs: 5 < ACP
118 11.6 —— Ll | R
B D | I S - - B L } - -

[ i i i I Multi Carrier M ‘ } Multi Carrier|
Center 5.785 00 GHz Span 40 MHz Power Center 5.785 00 GHz Span 40 Mz Power
#Res BH 338 kHz #BH 1 MHz Sweep 1.132 ms (1000 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.132 ms (1000 pts)

Power Stat Power Stat
Occupied Bandwidth Occ BH Z PWr  99.00 % CCDF| Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
16.3141 MHz ® dB -26.00 dB 16.3536 MH= x dB -26.00 dB
Transmit Freq Error  -27.011 kHz lﬂofrg Transmit Freq Error  18.775 kHz 1"“{2
% dB Bandwidth 19.247 MHz* v ® dB Bandwidth 13.557 MHz* 0
| |
99% Bandwidth 11n_HT20 5.2 Chain 0 Mid Ch 99% Bandwidth 11n_HT20 5.2 Chain 1 Mid Ch
W% Agilent 19:11:22 Aug 22, 2015 L Measure 3% Agilent 17:50:31 Aug 22, 2815 L Measure
| ] |
Ch Freq 5.2 GHz Trig Free Meas Off Ch Freq 5.2 GHz Trig Free Meas Off

Averages: 100 I

Occupied Bandwidth

Channel Power

APv3.3(680515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Ref 38 dBm Atten 38 dB Ref 3@ dBm Atten 38 4B
¥Samp I \ Occupied BH #Sainp \ I — Occupied BH
i —— o e
o A 3 % A
Offst ¥ e ACP) | ofst > b ACP
116 rlLLL 116 I
dB T dal L - - dB e D bt - -
} } | Multi Carrier, i | I RN Multi Carrier
Center 5.280 00 GHz Span 48 MHz Power Center 5.200 00 GHz Span 40 MHz Pover
#Res BN 368 kHz #UBH 1.1 MHz  Sweep 1.066 ms (1600 pts) #Res BH 368 kHz #VBH 1.1 MHz  Sweep 1.866 ms (16000 pts)
Power Stat Power Stat|
Occupied Bandwidth Occ BH % Pur  99.00 1 CCDF Occupied Bandwidth Occ BH % Pwr  99.00 % CCDF
17.4955 MHz x dB -26.60 dB 17.4910 MHz ® dB -26.00 dB
Transmit Freq Error  14.764 kHz 1[‘10{2 Transmit Freq Error  20.892 kHz lﬂofrg
® B Banduidth 13,677 MHz* v % dB Bandwidth 19.585 MHz* v
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REPORT NO: 15121552-E5V1

MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

99% Bandwidth 11n_HT20 5.3 Chain 0 Mi

d Ch

99% Bandwidth 11n_

HT20 5.3 Chain 1 Mid Ch

Agilent 13:24:44 Aug 22, 2815 L

Measure 3+ Agilent 18:08:31 Aug 22, 2015

L Measure

Ch Freq
Occupied Bandwidth

]
5.3 GHz Trig Free

Meas Off Ch Freq 5.3 GHz

Occupied Bandwidth

Trig Free Meas Off]

Averages: 100 I

Averages: 100 I

Channel Power

APv3.3(838515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Occupied Bandwidth

Averages: 100 I

Ref 38 dBm Atten 38 dB Ref 3@ dBm Atten 38 dB
#5amp T I I I I Occupied BH #Samp I T T T Dccupied BH
Log | I I I I Lag I | | |
18 U S AV NSO N 10 I I—
ot > < el | [ifh: o s ACP
116 fiA ) 116
48 | i T - - dB it { o - -
[T | | | fI[ Murticarrier I I I (R Muiti carrien
Center 5.300 03 GHz Span 40 MHz Power Center 5.309 08 Gz Span 48 Mz Power|
#Res BH 360 kHz #UBH 1.1 MHz  Sweep 1.BG6 ms (1000 pts) #Res BH 360 kHz #BH 1.1 MHz  Sweep 1.B6G ms (1008 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF]
17.4831 MH=z x dB -26.60 dB 17.4724 MH=z ® dB -26.00 dB
Transmit Freq Error  36.111 kHz IHO{g Transmit Freq Error  16.153 kHz 1M°fr§
% B Bandwidth 19.574 MHz* E % dB Bandwidth 19.612 MHz* E
| |
99% Bandwidth 11n_HT20 5.5 Chain 0 Mid Ch 99% Bandwidth 11n_HT20 5.5 Chain 1 Mid Ch
# Agilent 19:37:21 Aug 22, 2015 L Measure Agilent 18:23:16 Aug 22, 2015 L Measure
| ] |
Ch Freq 5.58 GHz Trig Free Heas Off Ch Freq 5.58 GHz Trig Free Meas Off]

Occupied Bandwidth

Averages: 100 I

Channel Power

APv3.3(688515),JB, Conducted A

Channel Power|

APY3.3(880515),J8, Conducted A

Occupied Bandwidth

Averages: 100 I

Ref 30 dBm Atten 30 dB Ref 38 dBm Atten 3@ dB
#Samp I ] ] ] ] Occupied BH #Samp I I I I Occupied BH|
Log | I I I I Log | | | |
i SRR I T NSO 18 USRS VS NN
dB/ dB/ ML Al
Offst > & AcP Offst £ i ACP)
116 116 ¥
B DWW R - - 4B b —ee | T . - -
o } } i fI[ Mt carrier f ] ] ] Multi Carrier|
Center 5.580 00 GHz Span 48 MHz Power Center 5.530 00 GHz Span 40 MHz Power,
#Res BH 360 kHz #UBH 1.1 MHz  Sweep 1.066 ms (1000 pts) #Res BH 368 kHz #YBH 1.1 MHz  Sweep 1.066 ms (1000 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH 7 Pur  93.00 % CCDF|
17.4953 MHz ® dB  -26.80 dB 17.4924 MH=z ® dB  -26.00 dB
Transmit Freq Error 36145 kHz 1M°{§ Transmit Freq Error  18.516 kHz 1M°fr§
% dB Bandwidth 19.727 MHzx B % dB Bandwidth 19.643 MHz* v
| |
99% Bandwidth 11n_HT20 5.5 Chain 0 Ch 144 99% Bandwidth 11n_HT20 5.5 Chain 1 Ch 144
% Agilent 28:05:38 Aug 22, 2015 L Measure - Agilent 18:43:37 Aug 22, 2015 L Measure
| |
Ch Freq ©5.72 GHz Trig Free Heas Off Ch Freq G5.72 GHz Trig Free Heas Off

Occupied Bandwidth

Averages: 100 I

Channel Power|

APv3.3(880315),JB, Conducted A

Channel Power|

APv3.3(880515),J8, Conducted A

Ref 3@ dBm Atten 39 dB Ref 36 dBm Atten 30 dB

#5amn N B — Occupied BH| | |*Samp N E— — Occupied BH
Log | | | [ | Log | | | | [

18 | | I Lo L 19 | ot b Lo |

dB/ m dB/

Offst > < ACP| | loffst ACP
118 iyl 1} ) 11.6 Wi

dB i A - - 48 Al { ‘ - -

i | | | ; } Multi Carrier [ | ‘ ‘ } Multi Carrier|
Center 5.728 B GHz Span 49 Mz Power Center 5.720 88 GHz Span 46 Mz Power
#Res BH 360 kHz #BH 1.1 MHz  Sweep 1.666 ms (1000 prs) #Res BH 368 kHz 4UBH 1.1 MHz  Sweep 1.866 ms (1008 pts)

Povrer Stat Power Stat
Occupied Bandwidth Occ BH 7 Pur  99.00 % CCDF| Occupied Bandwidth Occ BH % Pwr  99.00 % CCDF
17.5051 MH=z ® dB -26.00 dB 17.4908 MHz x dB  -26.00 dB
Transmit Freq Error  21.161 kHz 1M°fr§ Transmit Freq Error  25.291 kHz 1"“{%
% dB Bandwidth 19.756 MHz* E % dB Bandwidth 19.983 MHz* 0
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

99% Bandwidth 11n_HT20 5.8 Chain 0 Mid Ch

99% Bandwidth 11n_HT20 5.8 Chain 1 Mid Ch

Agilent 20:16:56 Aug 22, 2815 L

Measure

3% Agilent 18:52:37 Aug 22, 2015

L Measure

Ch Freq
Occupied Bandwidth

5.785 GHz

Averages: 100 I

]
Trig Free

Meas Off

Ch Freq  5.785 GHz

Occupied Bandwidth

Averages: 100 I

Trig Free Meas Off]

Channel Power

APv3.3(838515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Ref 38 dBm Atten 38 dB Ref 3@ dBm Atten 38 dB
#5amp T I I I I Occupied BH #Samp I T T Dccupied BH
Lag [ I I I I Log I | |
19 ! e 18 ol T —
dB/ dB/ & il
Offst > . ACPL | ostst ) ACP
116 i 116 | L
dB [l LT = [y ==
i | } } | [I[ Murticarrier I I I Multi Carrier|
Center 5.755 7@ GHz Snan 48 1z Power| | |conter 5,725 00 GHz Snan 43 Mz Power|
#Res BH 360 kHz #UBH 1.1 MHz  Sweep 1.BG6 ms (1000 pts) #Res BH 360 kHz #BH 1.1 MHz  Sweep 1.B6G ms (1008 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF]
175194 MH=z x dB -26.60 dB 175173 MH=z ® dB -26.00 dB
Transmit Freq Error  23.066 kHz IHO{g Transmit Freq Error  35.895 kHz 1M°fr§
% B Bandwidth 19,835 MHz* E % dB Bandwidth 20.142 MHzx E

99% Bandwidth 11n_HT40 5.2 Chain 0 Low Ch

99% Bandwidth 11n_ HT40 5.2 Chain 1 Low Ch

# Agilent 20:34:28 Aug 22, 2015 L

Measure

Agilent 21:13:23 Aug 22, 2013

L Measure

Ch Freq
Occupied Bandwidth

5.19 GHz

Averages: 100 I

]
Trig Free

Meas Dff

Ch Freq 519 GHz

Occupied Bandwidth

Averages: 100 I

Trig Free Meas Off]

Channel Power

APv3.3(688515),JB, Conducted A

Channel Power|

APY3.3(880515),J8, Conducted A

Ref 30 dBm Atten 30 dB Ref 38 dBm Atten 3@ dB
#Samp I ] ] ] Occupied BH #Samp I I I I Occupied BH|
Log | I I I Log | | | |
T I ] T R —
& < % T
&y PR A -y AT T A AN
ffst =¥ = ACP Difst =¥ = ACP
116 | A 116
BB Rkl S - - 4B PN TRE A, - -
o } } ‘ fIl Mt carrier f i | ] Multi Carrier|
Center 5.0 00 GHz Span 80 MHz Power Center 5.190 00 GHz Span 80 MHz Power,
#Res BH 750 kHz #UBH 2.2 Mz Sweep 1.066 ms (1000 pts) #Res BH 750 kHz #VBH 2.2 MHz  Sweep 1.066 ms (1000 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH 7 Pur  93.00 % CCDF|
35.9011 MHz ® dB  -26.80 dB 35.8533 MHz ® dB  -26.00 dB
Transmit Freq Error  9.759 kHz 1M°{§ Transmit Freq Error  4.983 kHz 1M°fr§
% dB Bandwidth 39.871 MHzx B % dB Bandwidth 39.031 MHz* v

99% Bandwidth 11n_ HT40 5.3 Chain 0 Low Ch

99% Bandwidth 11n_ HT40 5.3 Chain 1 Mid Ch

- Agilent 20:45:04 Aug 22, 2015 L

Measure

¢ Agilent 21:27:14 Aug 22, 2015

L Heasure

Ch Freq
Occupied Bandwidth

5.27 GHz

Averages: 100 I

]
Trig Free

Meas Off

Ch Freq 5.27 GHz

Occupied Bandwidth

Averages: 100 I

Trig Free Meas Off|

Channel Power

APv3.3(838515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Ref 36 dBm Atten 38 dB Ref 3@ dBm Atten 38 4B
#5amp I ] ] ] Occupied BH #Samp ] I I I Occupied B
— e e e e
o LT L i P P
Dffst & < ACP Dffst = — < ACP|
11.6 11.6
B i i - B i -
e ‘ ‘ ] Multi Carrier I‘ i i i i Multi Carrier
Center 5.270 00 GHz Span 80 MHz Power Center 5.270 09 GHz Span 80 MHz Power|
#Res BH 750 kHz #UBH 2.2 MHz  Sweep 1.866 ms (19600 prs) #Res BH 756 kHz #BH 2.2 MHz  Sweep 1.866 ms (1008 pis)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF]
35.8686 MHz * dB -26.00 dB 35.8623 MHz ® dB -26.00 dB
Transmit Freq Error 45.209 kHz IHO{g Transmit Freq Error -4.143 kHz Pofrg
% dB Banduidth 38.967 MHzx E % dB Bandwidth 39.983 MHzx E
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REPORT NO: 15121552-E5V1

MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

99% Bandwidth 11n_HT40 5.5 Chain O Mi

d Ch 99% Bandwidth 11n_

HT40 5.5 Chain 1 Mid Ch

Agilent 20:57:32 Aug 22, 2815

Measure 3 Agilent 21:43:45 Aug 22, 2015

L Measure

]
Ch Freq 5.55 GHz Trig Free

Occupied Bandwidth

Meas Off Ch Freq  5.55 GHz

Occupied Bandwidth

Trig Free Meas Off]

Averages: 100 I

Averages: 100 I

Channel Power

APv3.3(838515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Occupied Bandwidth

Averages: 100 I

Ref 38 dBm Atten 38 dB Ref 3@ dBm Atten 38 dB
#5amp T I I I Occupied BH #Samp T T Dccupied BH
o T
1o, e ey to AT
Offst ) = ACPl | offst 3 = ACP
116 116 |
dB LT ! " —— B Ll i —
| i } } | fI[ Murticarrier i I I I [ Multi Carrier|
Center 5.550 B3 GHz Span 80 MHz Power Center 5,550 98 Gz Span 68 Mz Power|
#Res BH 750 kHz #UBH 2.2 MHz  Sweep 1.BG6 ms (1000 pts) #Res BH 750 kHz #BH 2.2 MHz  Sweep 1.B6G ms (1008 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF]
35.8760 MHz x dB -26.60 dB 35.9163 MHz ® dB -26.00 dB
Transmit Freq Error  46.727 kHz IHO{g Transmit Freq Error  28.996 kHz 1M°fr§
% B Bandwidth 33,869 MHz* E % dB Bandwidth 39.175 MHzx E
| |
99% Bandwidth 11n_HT40 5.5 Chain 0 Ch142 99% Bandwidth 11n_HT40 5.5 Chain 1 Ch142
# Agilent 21:04:22 Aug 22, 2015 L Measure Agilent 21:52:56 Aug 22, 2015 L Measure
| ] |
Ch Freq G5.71 GHz Trig Free Heas Off Ch Freq 5.71 GHz Trig Free Meas Off]

Occupied Bandwidth

Averages: 100 I

Channel Power

APv3.3(688515),JB, Conducted A

Channel Power|

APY3.3(880515),J8, Conducted A

Ref 30 dBm Atten 30 dB Ref 38 dBm Atten 3@ dB
#Samp I ] ] ] ] Occupied BH #Samp ] I I I Occupied BH|
Log | | | | | Log | | | |
10 R USRI PSSO I 10 o
&
& Tal" B ;) il T Y
Ufff;t =¥ A3 ACP Ufét =2 = ACP
116 I 116
B RN ] - - B A i XTI - -

l } } } i il Multi Carrier, i i ] ] i Multi Carrier|
Center 5.710 00 GHz Span 80 MHz Power Center 5.710 00 GHz Span 80 MHz Power,
#Res BH 750 kHz #UBH 2.2 Mz Sweep 1.066 ms (1000 pts) #Res BH 750 kHz #VBH 2.2 MHz  Sweep 1.066 ms (1000 pts)

Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH 7 Pur  93.00 % CCDF|
35.9165 MHz ® dB  -26.80 dB 35.86870 MH=z ® dB  -26.00 dB
Transmit Freq Error 7815 kHz 1M°{§ Transmit Freq Error  -17.384 kHz 1M°fr§
% dB Bandwidth 39.114 MHzx B % dB Bandwidth 39.225 MHz* v

99% Bandwidth 11n_HT40 5.8 Chain 0 Low Ch

- Agilent 21:09:56 Aug 22, 2015 L

Measure ¢ Agilent 21:59:59 RAug 22, 2015

99% Bandwidth 11n_HT40 5.8 Chain 1 Low Ch

L Heasure

]
Ch Freq Trig Free

Occupied Bandwidth

5.735 GHz

Meas Off Ch Freq 5755 GHz

Occupied Bandwidth

Trig Free Meas Off|

Averages: 100 I

Averages: 100 I

Channel Power

APv3.3(838515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Ref 36 dBm Atten 38 dB Ref 3@ dBm Atten 38 4B
#5amp ] ] Occupied BH #Samp ] I I Occupied B
Log | | Log I | |
[T A R Y - 1 | 18 | [ | -
dB [ T dB. B N L
a N Ao ace| | |7, . - ACP
11.6 4 11.6 i N
48 T T o g g i K . dB i i | ks K .
Uinkd I RLA R TR Mutei carrier e ! Multi Carrier
l : ‘ : Power L . l . Power
Center 5.755 09 GHz Span 8@ MHz Center 5.755 B8 GHz Span 88 MHz
#Res BH 750 kHz #UBH 2.2 MHz  Sweep 1.866 ms (19600 prs) #Res BH 756 kHz #BH 2.2 MHz  Sweep 1.866 ms (1008 pis)
Power Stat Power Stat|
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF]
35.8656 MHz x dB  -26.60 dB 35.8991 MHz ® dB -26.00 dB
Transmit Freq Error 37.600 kHz IHO{g Transmit Freq Error -18.735 kHz Pofrg
% dB Banduidth 39.997 MHzx E % dB Bandwidth 39.356 MHzx E
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

99% Bandwidth 11ac_HT80 5.2 Chain 0 Low Ch

99% Bandwidth 11ac_HT80 5.2 Chain 1 Low Ch

Agilent 22:47:65 Aug 22, 2815

Measure

3% Agilent 22:14:27 Aug 22, 2015

L Measure

Ch Freq 5.21 GHz

Occupied Bandwidth

]
Trig Free

Averages: 100 I

Meas Off

Ch Frea 5.21 GHz

Occupied Bandwidth

Averages: 100 I

Trig Free Meas Off]

Channel Power

APv3.3(838515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Ref 38 dBm Atten 38 dB Ref 3@ dBm Atten 38 dB
#5amp T I I Occupied BH #Samp T T Dccupied BH
- 1 ——
1a BT 18 T e o
dB/ dB/
Offst > © ACP Offst > < ACP)
116 A\ 116
dB Y & - - B L Ll AL A L - -
I i } ‘ } Multi Carrier| I i i i i Multi Carrier|
Center 5.210 B3 GHz Span 168 MHz Power Center 5.210 88 Gz Span 160 MHz Power|
#Res BH 1.5 MHz #UBH 5 MHz Sweep 1.066 ms (1008 pts) #Res BH 1.5 MHz #BH 5 MHz Sweep 1066 ms (1009 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF]
75.0509 MHz x dB -26.60 dB 74.6794 MHz ® dB -26.00 dB
Transmit Freq Error  5.935 kHz IHO{g Transmit Freq Error  -177.213 kHz 1M°fr§
% B Bandwidth 79861 MHz* E % dB Bandwidth 79.633 MHzx E

99% Bandwidth 11ac_HT80 5.3 Chain 0 Low Ch

99% Bandwidth 11ac_HT80 5.3 Chain 1 Low Ch

# Agilent 22:52:55 Fug 22, 2015

L

Measure

Agilent 22:18:45 Aug 22, 2013

L Measure

Ch Freq
Occupied Bandwidth

5.29 GHz

]
Trig Free

Averages: 100 I

Meas Dff

Ch Freq 5.29 GHz

Occupied Bandwidth

Averages: 100 I

Trig Free Meas Off]

Channel Power

APv3.3(688515),JB, Conducted A

Channel Power|

APY3.3(880515),J8, Conducted A

Ref 30 dBm Atten 30 dB Ref 38 dBm Atten 3@ dB

#Samp I ] ] ] Occupied BH #Samp ] I I I Occupied BH|
——— —

18 | 18 I I

4B/ TG VA M LA B/ KT ALTE T T L TN

Offst = IS ACP Dffst 4 = ACP
116 i 116 L

& T S - - @ LT [ bl - -

I ‘ i ‘ } Multi Carrier| I } i i i Multi Carrier|
Center 5.296 08 GHz Span 168 MHz Power| | |cenrer 5.290 6 Gz Span 166 MHz Povwer]
#Res BH 1.5 MHz #UBH 5 MHz Sweep 1066 ms (1008 prs) #Res BH 1.5 MHz #YBH 5 MHz Sweep 1.066 ms (1000 pts)

Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH 7 Pur  93.00 % CCDF|
74.9095 MHz ® dB  -26.80 dB 74.9950 MHz ® dB  -26.00 dB
Transmit Freq Error  -11.758 kHz 1M°{§ Transmit Freq Error  -5.573 kHz 1M°fr§
% dB Bandwidth 79.989 MHzx B % dB Bandwidth 79.943 MHz* v

99% Bandwidth 11ac_HT80 5.5 Chain 0 Low Ch

- Agilent 22:59:51 Aug 22, 2615

L

Measure

¢ Agilent 22:24:31 Aug 22, 2015

99% Bandwidth 11ac_HT80 5.5 Chain 1 Low Ch

L Heasure

Ch Freq
Occupied Bandwidth

2.53 GHz

]
Trig Free

Averages: 100 I

Meas Off

Ch Freq 5.53 GHz

Occupied Bandwidth

Averages: 100 I

Trig Free Meas Off|

Channel Power

APv3.3(838515),JB, Conducted A

Channel Power|

APv3.3(880515),JB, Conducted A

Ref 36 dBm Atten 38 dB Ref 3@ dBm Atten 38 4B
¥5amn S I — Occupied BH #5amp I ] Occupied BH
———— ———
£ o pa gl e B i SR
Ofst ACP Offst > [S ACP)
11.6 1 11.6 bl
& IR I e carrior] | 1€ | il " | e—
{ | ‘ | ‘ Il Multi Carrier| I | I i Multi Carrier
Center 5.530 00 GHz Span 168 MHz Power Center 5.530 09 GHz Span 160 MHz Power|
#Res BH 1.5 MHz #UBH 5 MHz Sweep 1,066 ms (1008 prs) #Res BH 1.5 MHz #BH 5 MHz Sweep 1066 ms (1900 prs)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF]
74.9382 MHz * dB -26.00 dB 75.0343 MHz ® dB -26.00 dB
Transmit Freq Error —66.157 kHz IHO{g Transmit Freq Error -9.438 kHz Pofrg
% dB Banduidth 79.912 MHz* E % dB Bandwidth 80.229 MHzx E
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
99% Bandwidth 11ac_HT80 5.5 Chain 0 Ch 138 99% Bandwidth 11ac_HT80 5.5 Chain 1 Ch 138
3% Agilent 23:88:54 Aug 22, 2015 L Measure © Agilent 22:34:03 Aug 22, 2015 L Measure
| ] |
Ch Freq 5.69 GHz Trig Free Meas Off Ch Freq 5.69 GHz Trig Free Meas Off|
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 100 I
| Channel Power]| Channel Power|
APw3.3(888515),JB, Conducted A APv3.3(8808515),J8, Conducted A
Ref 3@ dBm Atten 38 dB Ref 38 dBm Attsn 3@ dB
#3amp ] I I Occupied BH #Samp I I ] Occupied BH
Log | ! I Log | | I
16 ol Ll s 10 . I
4B/ L P T T =y AP, | P AL Tl
Offst ACP| | 1offst > % AcP
118 | 11.6
B AR i ki | - - 48 i 1‘ i iy - -

I } i i I l Multi Carrier I i ‘ ‘ ‘ ; Multi Carrier,
Center 5.698 B GHz Span 168 MHz Power Center 5,699 83 GHz Span 160 HHz Power
#Res BH 1.5 MHz #BH 5 MHz Sweep 1066 ms (1900 pts) #Res BH 1.5 MHz #UBH 5 MHz Sweep 1066 ms (1000 pts)

Power Stat Power Stat
Occupied Bandwidth Occ BH 7 Pur  99.00 % CCDF| Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
74.8659 MHz ® dB -26.00 dB 75.0214 MHz x dB -26.00 dB
Transmit Freq Error  -57.1339 kHz lﬂofrg Transmit Freq Error  -111.522 kHz 1"“{2
% dB Bandwidth 79.758 MHz* v ® dB Bandwidth 80.147 MHz* 0
| |
99% Bandwidth 11ac_HT80 5.8 Low Ch 99% Bandwidth 11ac_HT80 5.8 Low Ch
4% Agilent 23:14:47 Pug 22, 2015 L Measure © Agilent 22:39:56 Aug 22, 2015 L Measure
| ] |
Ch Freq 5.775 GHz Trig Free Meas Off Ch Freq 5.775 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 100 I
| Channel Power]| Channel Power|
APw3.3(088515),J8, Conducted A AP3.3(8805153,J8, Conducted A
Ref 3@ dBm Atten 38 dB Ref 38 dBm Attsn 3@ dB
#3anp I \ \ Occupied B ¥9armp I \ I I \ Occupied BH
—— —
19 T { 14 " I ) 5°d
& &
-y TR T LT T -y SRR b RAR S
Dfst ] € ACP) | ofrs: > € ACP
118 11.6 1y M
dB g L I AL, { - - dB i | il 4 - -

J‘ ‘ I I | fif purti carrier | | } } { Multi Carrier,
Center 5.775 00 Ghz Span 160 MHz Power Center 5.775 00 GHz Span 160 Mz Power
#Res BH 1.5 MHz #BH 5 MHz Sweep 1066 ms (1000 pts) #Res BH 1.5 MHz #UBH 5 MHz Sweep 1066 ms (1000 pts)

Power Stat Power Stat
Occupied Bandwidth Occ BH Z PWr  99.00 % CCDF| Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
74.9937 MHz ® dB -26.00 dB 75.0055 MH=z x dB -26.00 dB
Transmit Freq Error  -78.637 kHz lﬂofrg Transmit Freq Error 108649 kHz 1"“{2
% dB Bandwidth 79.8293 MHz* v ® dB Bandwidth $6.109 MHz 0
| |
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

94. AVERAGE POWER

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 11 dB (including 10 dB pad and 1 dB cable) was entered
as an offset in the power meter to allow for direct reading of power.

Page 50 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

RESULTS

DATE: SEPTEMBER 11, 2015

Average Power Results

9.4.1.802.11a MODE IN THE 5.2 GHz BAND

Channel | Frequency | Chain 0 (Chain 1| Total
Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5180 14.54 14.55 | 17.56
Mid 5200 14.60 14.10 | 17.37
High 5240 14.70 14.50 | 17.61

9.4.2.802.11n HT20 MODE IN THE 5.2 GHz BAND

Average Power Results

Channel | Frequency | Chain 0 [Chain 1| Total
Power | Power [Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5180 13.86 13.89 | 16.89
Mid 5200 13.85 13.85 | 16.86
High 5240 14.05 13.75 | 16.91

9.4.3.802.11n HT40 MODE IN THE 5.2 GHz BAND

Average Power Results

Channel | Frequency | Chain 0 |Chain 1| Total
Power | Power |Power

(MHz) (dBm) | (dBm) | (dBm)

Low 5190 12.50 12.50 | 15.51
High 5230 12.50 12.32 | 15.42

9.4.4.802.11ac HT80 MODE IN THE 5.2 GHz BAND

Average Power Results

UL VERIFICATION SERVICES INC.

Channel | Frequency | Chain 0 |Chain 1| Total
Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5210 11.21 10.86 | 14.05
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

9.4.5.802.11a MODE IN THE 5.3 GHz BAND

Average Power Results

Chan

nel | Frequency | Ch

ain 0 |Chain 1| Total

Power | Power |Power

(MHz) (dBm) | (dBm) | (dBm)
Low 5260 14.54 14.26 | 17.41
Mid 5300 14.55 14.70 | 17.64
High 5320 14.53 14.62 | 17.59

9.4.6. 802.11n HT20 MODE IN THE 5.3 GHz BAND

Average Power Results

Channel | Frequency | Cha

in 0 |Chain 1| Total

Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5260 13.80 13.41 16.62
Mid 5300 13.85 13.88 | 16.88
High 5320 13.87 13.85 | 16.87

9.4.7.802.11n HT40 MODE IN THE 5.3 GHz BAND

Average

Power Results

Channel

Frequency | Chain 0

Power
(MHz) (dBm)

Chain 1| Total
Power |Power
(dBm) | (dBm)

Low

5270 11.21

10.93 | 14.08

High

5310 11.19

11.10 | 14.16

9.4.8.802.11ac HT80 MODE IN THE 5.3 GHz BAND

Average Power Results

Channel | Frequency | Chain 0 |Chain 1| Total
Power | Power |Power

(MHz) (dBm) | (dBm) | (dBm)

Low 5290 11.25 11.40 | 14.34

UL VERIFICATION SERVICES INC.
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

9.4.9. 802.11a MODE IN THE 5.5 GHz BAND

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

Average Power Results

Channel | Frequency | Chain 0 [Chain 1| Total
Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5500 14.87 14.80 | 17.85
Mid 5580 14.89 14.75 | 17.83
High 5700 15.00 14.71 17.87
144 5720 14.99 14.71 17.86
9.4.10. 802.11n HT20 MODE IN THE 5.5 GHz BAND

Average Power Results

Channel | Frequency | Chain 0 [Chain 1| Total
Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5500 14.20 14.10 | 17.16
Mid 5580 14.00 14.06 | 17.04
High 5700 14.32 14.25 | 17.30
144 5720 14.21 14.25 | 17.24
9.4.11. 802.11n HT40 MODE IN THE 5.5 GHz BAND

Average Power Results

Channel | Frequency | Chain 0 |Chain 1| Total
Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5510 11.22 10.83 | 14.04
Mid 5550 11.30 11.10 | 14.21
High 5670 11.50 11.10 | 14.31
142 5710 11.40 11.10 | 14.26
9.4.12. 802.11ac HT80 MODE IN THE 5.5 GHz BAND

Average Power Results
Channel | Frequency | Chain 0 (Chain 1| Total
Power | Power |Power

(MHz) (dBm) | (dBm) | (dBm)
Low 5530 10.49 10.15 | 13.33

138 5690 10.58 10.27 | 13.44
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791

FCC ID: ZNFH791
9.4.13. 802.11a MODE IN THE 5.8 GHz BAND

Average Power Results
Channel | Frequency | Chain 0

Chain 1| Total
Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)

Low 5745 14.71 | 14.90 | 17.82

Mid 5785 14.71 | 13.97 | 17.37

High 5825 14.73 | 13.85 | 17.32
9.4.14.

802.11n HT20 MODE IN THE 5.8 GHz BAND

Average Power Results
Channel | Frequency | Chain 0

Chain 1| Total
Power | Power (Power
(MHz) (dBm) (dBm) | (dBm)

Low 5745 13.96 14.08 | 17.03

Mid 5785 13.91 13.23 | 16.59

High 5825 13.97 14.50 | 17.25
9.4.15.

802.11n HT40 MODE IN THE 5.8 GHz BAND

Average Power Results
Channel | Frequency | Chain 0 |Chain 1

Total
Power | Power (Power
(MHz) (dBm) (dBm) | (dBm)

Low 5755 11.30 | 11.42 | 14.37
High 5795 11.23 | 11.43 | 14.34
9.4.16.

802.11ac HT80 MODE IN THE 5.8 GHz BAND

Average Power Results
Channel | Frequency | Chain 0 [Chain 1

Total
Power | Power |Power
(MHz) (dBm) | (dBm) | (dBm)
Low 5775 11.50 11.50 | 14.51

Page 54 of 309
UL VERIFICATION SERVICES INC.

FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

9.5. OUTPUT POWER AND PPSD

LIMITS

FCC §15.407 (a) (1) (2) (3)

For the band 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any
1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum power
spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W. In addition, the maximum power spectral density shall not
exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi. However, fixed point-to-point U-NII devices operating in this band may employ transmitting
antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed, point-to-point operations exclude the use of point-to-
multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high
gain directional antennas are used exclusively for fixed, point-to-point operations.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

RSS-247
Band 5150-5250 MHz:

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log,,B, dBm, whichever power is less.
B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not exceed
10 dBm in any 1.0 MHz band.

Band 5250-5350 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is
the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater
than 500 mW shall implement TPC in order to have the capability to operate at least 6 dB below
the maximum permitted e.i.r.p. of 1 W.

Bands 5470-5600 MHz and 5650-5725 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is
the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater
than 500 mW shall implement TPC in order to have the capability to operate at least 6 dB below
the maximum permitted e.i.r.p. of 1 W.

Band 5725-5850 MHz:

The maximum conducted output power shall not exceed 1 W. The power spectral density shall
not exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater
than 6 dBiare used, both the maximum conducted output power and the power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
However, fixed point-to-point devices operating in this band may employ transmitting antennas
with directional gain greater than 6 dBi without any corresponding reduction in transmitter
conducted power. Fixed point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications and multiple collocated transmitters transmitting the same
information.
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

DIRECTIONAL ANTENNA GAIN

The TX chains are uncorrelated and the antenna gain is unequal among the chains. The
directional gain is:

Chain 0 | Chain 1 | Uncorrelated Chains
Antenna | Antenna Directional
Gain Gain Gain
(dBi) (dBi) (dBi)
0.18 0.03 0.11

The TX chains are correlated and the antenna gain is unequal among the chains. The
directional gain is:

Chain 0 | Chain 1 | Correlated Chains
Antenna | Antenna Directional
Gain Gain Gain
(dBi) (dBi) (dBi)
0.18 0.03 3.12
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

RESULTS

9.5.1.802.11a MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5180 20.3400 | 16.3200 0.11 3.12
Mid 5200 19.8000 | 16.3200 0.11 3.12
High 5240 19.3800 | 16.3000 0.11 3.12
Limits
Channel | Frequency | FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD | eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5180 24.00 22.13 22.02 22.02 11.00 | 10.00 6.88
Mid 5200 24.00 22.13 22.02 22.02 11.00 | 10.00 6.88
High 5240 24.00 22.12 22.01 22.01 11.00 | 10.00 6.88
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5180 14.63 14.49 17.57 22.02 -4.45
Mid 5200 14.50 14.45 17.49 22.02 -4.53
High 5240 14.64 14.36 17.51 22.01 -4.50
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5180 3.491 3.436 6.47 6.88 -0.41
Mid 5200 3.287 3.241 6.27 6.88 -0.61
High 5240 3.457 3.206 6.34 6.88 -0.54
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

9.5.2.802.11n HT20 MODE IN THE 5.2 GHz BAND

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5180 20.1200 | 17.4800 0.11 3.12
Mid 5200 20.3400 | 17.4800 0.11 3.12
High 5240 20.1500 | 17.4900 0.11 3.12
Limits
Channel | Frequency| FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD | eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5180 24.00 22.43 22.32 22.32 11.00 | 10.00 6.88
Mid 5200 24.00 22.43 22.32 22.32 11.00 | 10.00 6.88
High 5240 24.00 22.43 22.32 22.32 11.00 | 10.00 6.88
| Duty Cycle CF (dB)| 0.00 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5180 13.72 13.68 16.71 22.32 -5.61
Mid 5200 13.69 13.61 16.66 22.32 -5.65
High 5240 13.81 13.46 16.65 22.32 -5.67
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5180 2.490 2.422 5.47 6.88 -1.41
Mid 5200 2.401 2.386 5.40 6.88 -1.48
High 5240 2.519 2.211 5.38 6.88 -1.50
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.3.802.11n HT40 MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5190 40.7000 | 35.9000 0.11 3.12
High 5230 40.4000 | 35.9000 0.11 3.12
Limits
Channel | Frequency| FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD | eirp Limit
Limit Limit Power Limit | PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5190 24.00 23.00 22.89 22.89 11.00 | 10.00 6.88
High 5230 24.00 23.00 22.89 22.89 11.00 | 10.00 6.88
| Duty Cycle CF (dB)| 0.00 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5190 12.95 12.85 15.91 22.89 -6.98
High 5230 12.95 12.67 15.82 22.89 -7.07
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5190 -1.605 -1.651 1.38 6.88 -5.50
High 5230 -1.629 -1.916 1.24 6.88 -5.64
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

9.5.4.802.11ac HT80 MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5210 82.4000 | 74.7000 0.11 3.12
Limits
Channel | Frequency| FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD | eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5210 24.00 23.00 22.89 22.89 11.00 | 10.00 6.88

Duty Cycle CF (dB)| 0.09 |Included in Calculations of Corr'd Power & PPSD |

Output Power Results

Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5210 11.45 11.05 14.35 22.89 -8.54

PPSD Results

Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5210 -6.200 -6.476 -3.24 6.88 -10.12
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.5. 802.11a MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional [Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5260 20.1500 | 16.3300 0.1 3.12
Mid 5300 19.6200 | 16.2800 0.1 3.12
High 5320 20.2400 | 16.3200 0.11 3.12
Limits
Channel | Frequency| FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5260 24.00 23.13 29.13 23.13 11.00 11.00 11.00
Mid 5300 23.93 23.12 29.12 23.12 11.00 11.00 11.00
High 5320 24.00 23.13 29.13 23.13 11.00 11.00 11.00
| Duty Cycle CF (dB)l 0.00 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5260 14.70 14.39 17.56 23.13 -5.57
Mid 5300 14.67 14.60 17.65 23.12 -5.47
High 5320 14.77 14.64 17.72 23.13 -5.41
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5260 3.522 3.218 6.38 11.00 -4.62
Mid 5300 3.410 3.405 6.42 11.00 -4.58
High 5320 3.585 4.467 7.06 11.00 -3.94
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.6.802.11n HT20 MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional |Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5260 20.4900 | 17.4600 0.1 3.12
Mid 5300 20.1500 | 17.4700 0.11 3.12
High 5320 20.4900 | 17.4500 4.00 3.12
Limits
Channel | Frequency| FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) [ (dBm) | (dBm)
Low 5260 24.00 23.42 29.42 23.42 11.00 11.00 11.00
Mid 5300 24.00 23.42 29.42 23.42 11.00 11.00 11.00
High 5320 24.00 23.42 29.42 23.42 11.00 11.00 11.00
| Duty Cycle CF (dB)l 0.00 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5260 13.89 13.53 16.72 23.42 -6.70
Mid 5300 13.97 13.61 16.80 23.42 -6.62
High 5320 14.01 13.59 16.82 23.42 -6.60
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5260 2.663 2.251 5.47 11.00 -5.53
Mid 5300 2.743 2.334 5.55 11.00 -5.45
High 5320 2.754 2.364 5.57 11.00 -5.43
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.7.802.11n HT40 MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional [Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5270 40.7000 | 35.9000 0.1 3.12
High 5310 40.4000 | 35.9000 0.1 3.12
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5270 24.00 24.00 30.00 24.00 11.00 11.00 11.00
High 5310 24.00 24.00 30.00 24.00 11.00 11.00 11.00
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5270 12.01 11.82 14.93 24.00 -9.07
High 5310 12.08 11.88 14.99 24.00 -9.01
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5270 -2.580 -2.671 0.39 11.00 -10.61
High 5310 -2.670 -2.797 0.28 11.00 -10.72
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

9.5.8. 802.11ac HT80 MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional |Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5290 82.8000 | 74.9000 0.1 3.12
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) [ (dBm) | (dBm)
Low 5290 24.00 24.00 30.00 24.00 11.00 11.00 11.00
| Duty Cycle CF (dB)| 0.09 |Included in Calculations of Corr'd Power & PPSD |
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5290 11.72 11.16 14.55 24.00 -9.45
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5290 -5.836 -6.344 -2.98 11.00 -13.98
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.9. 802.11a MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5500 19.8300 | 16.3200 0.1 3.12
Mid 5580 19.1700 | 16.3200 0.1 3.12
High 5700 20.2700 | 16.3400 0.1 3.12
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit | Limit
(MHz) (dBm) | (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5500 23.97 23.13 29.13 23.13 11.00 | 11.00 | 11.00
Mid 5580 23.83 23.13 29.13 23.13 11.00 | 11.00 | 11.00
High 5700 24.00 23.13 29.13 23.13 11.00 | 11.00 | 11.00
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
Low 5500 14.93 14.37 17.67 23.13 -5.46
Mid 5580 14.85 14.69 17.78 23.13 -5.35
High 5700 14.39 15.13 17.79 23.13 -5.35
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
Low 5500 3.801 3.322 6.58 11.00 -4.42
Mid 5580 3.732 3.580 6.67 11.00 -4.33
High 5700 3.345 4.074 6.74 11.00 -4.26
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5

10.

Bandwidth and Antenna Gain

802.11n HT20 MODE IN THE 5.5 GHz BAND

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5500 20.1200 | 17.4800 0.1 3.12
Mid 5580 20.5500 | 17.4900 0.1 3.12
High 5700 20.5500 | 17.4800 0.1 3.12
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit | Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5500 24.00 23.43 29.43 23.43 11.00 | 11.00 | 11.00
Mid 5580 24.00 23.43 29.43 23.43 11.00 | 11.00 | 11.00
High 5700 24.00 23.43 29.43 23.43 11.00 | 11.00 | 11.00
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
Low 5500 13.67 13.45 16.57 23.43 -6.85
Mid 5580 13.89 13.90 16.91 23.43 -6.52
High 5700 14.46 14.39 17.44 23.43 -5.99
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
Low 5500 2.339 2.176 5.27 11.00 -5.73
Mid 5580 2.620 2.697 5.67 11.00 -5.33
High 5700 3.205 3.132 6.18 11.00 -4.82
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

9.5.11.

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

802.11n HT40 MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5510 40.6000 | 35.9000 0.1 3.12
Mid 5550 40.8000 | 35.9000 0.1 3.12
High 5670 40.7000 | 35.9000 0.11 3.12
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD | PSD Limit
Limit Limit Limit Limit [ Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5510 24.00 24.00 30.00 24.00 11.00 | 11.00 | 11.00
Mid 5550 24.00 24.00 30.00 24.00 11.00 | 11.00 | 11.00
High 5670 24.00 24.00 30.00 24.00 11.00 | 11.00 | 11.00
| Duty Cycle CF (dB)| 0.00 |[Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5510 12.17 12.04 15.12 24.00 -8.88
Mid 5550 12.28 11.77 15.04 24.00 -8.96
High 5670 12.27 11.94 15.12 24.00 -8.88
PPSD Results
Channel | Frequency | Chain 0 [ Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5510 -2.390 -2.660 0.49 11.00 -10.51
Mid 5550 -2.458 -3.054 0.26 11.00 -10.74
High 5670 -2.279 -2.611 0.57 11.00 -10.43
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5

A2.

Bandwidth and Antenna Gain

802.11ac HT80 MODE IN THE 5.5 GHz BAND

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5530 82.2000 | 74.9000 0.11 3.12
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD | PSD | Limit
Limit Limit Limit Limit | Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5530 24.00 24.00 30.00 24.00 11.00 | 11.00 | 11.00
| Duty Cycle CF (dB)| 0.09 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5530 11.32 11.04 14.28 24.00 -9.72
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5530 -6.205 -6.658 -3.33 11.00 -14.33
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

9.5.13.

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

802.11a MODE IN THE 5.8 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency | Directional | Directional
Gain Gain
for Power | for PPSD
(MHz) (dBi) (dBi)
Low 5745 0.1 3.12
Mid 5785 0.1 3.12
High 5825 0.1 3.12
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power Power Limit PPSD PSD Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm)
Low 5745 30.00 30.00 30.00 30.00 30.00 | 30.00
Mid 5785 30.00 30.00 30.00 30.00 30.00 | 30.00
High 5825 30.00 30.00 30.00 30.00 30.00 | 30.00
| Duty Cycle CF (dB)| 0.00 Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5745 14.15 15.08 17.65 30.00 -12.35
Mid 5785 14.05 15.40 17.79 30.00 -12.21
High 5825 14.03 15.43 17.80 30.00 -12.20
PPSD Results
Channel | Frequency| Chain 0 Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5745 0.370 1.314 3.88 30.00 -26.12
Mid 5785 0.306 1.593 4.01 30.00 -25.99
High 5825 0.200 1.662 4.00 30.00 -26.00
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.14. 802.11n HT20 MODE IN THE 5.8 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency | Directional | Directional
Gain Gain
for Power | for PPSD
(MHz) (dBi) (dBi)
Low 5745 0.11 3.12
Mid 5785 0.11 3.12
High 5825 0.11 3.12
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power Power Limit PPSD PSD Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) [ (dBm)
Low 5745 30.00 30.00 30.00 30.00 30.00 | 30.00
Mid 5785 30.00 30.00 30.00 30.00 30.00 | 30.00
High 5825 30.00 30.00 30.00 30.00 30.00 | 30.00
| Duty Cycle CF (dB)| 0.00 Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency| Chain 0 Chain 1 Total Power | Power
Meas Meas Corr'd Limit Margin
Power Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5745 14.28 14.33 17.32 30.00 -12.68
Mid 5785 14.35 14.80 17.59 30.00 -12.41
High 5825 14.32 14.78 17.57 30.00 -12.43
PPSD Results
Channel | Frequency| Chain 0 Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5745 0.245 0.329 3.30 30.00 -26.70
Mid 5785 0.313 0.693 3.52 30.00 -26.48
High 5825 0.254 0.778 3.53 30.00 -26.47
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.15. 802.11n HT40 MODE IN THE 5.8 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency | Directio | Directio
Gain Gain
for for
Power PPSD
(MHz) (dBi) (dBi)
Low 5755 0.1 3.12
High 5795 0.11 3.12
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power | Power Limit PPSD PSD | Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm)
Low 5755 30.00 30.00 30.00 30.00 30.00 | 30.00
High 5795 30.00 30.00 30.00 30.00 30.00 | 30.00
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5755 12.22 12.30 15.27 30.00 -14.73
High 5795 12.12 12.20 15.17 30.00 -14.83
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5755 -2.285 -2.178 0.78 30.00 -29.22
High 5795 -2.466 -2.449 0.55 30.00 -29.45
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.16. 802.11ac HT80 MODE IN THE 5.8 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency | Directio | Directio
Gain Gain
for for
Power PPSD
(MHz) (dBi) (dBi)
Low 5775 0.11 3.12
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power | Power Limit PPSD PSD | Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) [ (dBm)
Low 5775 30.00 30.00 30.00 30.00 30.00 | 30.00
| Duty Cycle CF (dB)| 0.09 [Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5775 11.88 11.83 14.96 30.00 -15.04
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
Low 5775 -8.287 -8.421 -5.25 30.00 -35.25
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.17.802.11a MODE STRADDLE CHANNEL 144 RESULTS

UNII-2C BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
144 5720 15.01 13.1600 0.1 3.12
Limits
Channel | Frequency| FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit | Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
144 5720 22.76 22.19 28.19 22.19 11.00 11.00 | 11.00
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 13.45 14.40 16.96 22.19 -5.23
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 3.101 4.037 6.60 11.00 -4.40
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

UNII-3 BAND
Bandwidth and Antenna Gain

Channel | Frequency | Directio | Directio
Gain Gain
for for
Power | PPSD
(MHz) (dBi) (dBi)
144 5720 0.11 3.12
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power | Power Limit PPSD PSD | Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) [ (dBm)
144 5720 30.00 30.00 30.00 30.00 30.00 | 30.00
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 5.84 6.87 9.40 30.00 -20.60
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 2.350 3.270 5.84 30.00 -24.16
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.18.802.11n HT20 MODE STRADDLE CHANNEL 144 RESULTS

UNII-2C BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
144 5720 14.94 13.75 0.1 3.12
Limits
Channel | Frequency| FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit | Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
144 5720 22.74 22.38 28.38 22.38 11.00 11.00 | 11.00
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 13.48 13.57 16.54 22.38 -5.85
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 3.029 3.123 6.09 11.00 -4.91
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

UNII-3 BAND

Bandwidth and Antenna Gain

Channel | Frequency | Directio | Directio
Gain Gain
for for
Power | PPSD
(MHz) (dBi) (dBi)
144 5720 0.11 3.12
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power | Power Limit PPSD PSD | Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm)
144 5720 30.00 30.00 30.00 30.00 30.00 | 30.00
| Duty Cycle CF (dB)| 0.00 |[Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 6.37 6.46 9.43 30.00 -20.57
PPSD Results
Channel | Frequency | Chain 0 [ Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
144 5720 2.220 2.330 5.29 30.00 -24.71
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

9.5.19. 802.11n HT40 MODE STRADDLE CHANNEL 142 RESULTS

UNII-2C BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
144 5710 35.40 32.94 0.1 3.12
Limits
Channel | Frequency| FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit | Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
144 5710 24.00 24.00 30.00 24.00 11.00 11.00 | 11.00

| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd Power & PPSD |

Output Power Results

Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
144 5710 13.35 13.14 16.26 24.00 -7.74

PPSD Results

Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
144 5710 -0.943 -1.103 1.99 11.00 -9.01
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DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

UNII-3 BAND

Bandwidth and Antenna Gain

Channel | Frequency |Directional |Directional
Gain Gain
for Power | for PPSD
(MHz) (dBi) (dBi)
142 5710 0.11 3.12
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power Power Limit PPSD PSD | Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm)
142 5710 30.00 30.00 30.00 30.00 30.00 | 30.00
| Duty Cycle CF (dB)| 0.00 |Inc|uded in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency| Chain 0 Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
142 5710 0.59 0.37 3.49 30.00 -26.51
PPSD Results
Channel | Frequency| Chain 0 Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
142 5710 -2.860 -3.140 0.01 30.00 -29.99
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

9.5.20. 802.11ac HT80 MODE STRADDLE CHANNEL 138 RESULTS

UNII-2C BAND
Bandwidth and Antenna Gain
Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
138 5690 76.60 72.40 0.1 3.12
Limits
Channel | Frequency| FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit | Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
138 5690 24.00 24.00 30.00 24.00 11.00 11.00 | 11.00
| Duty Cycle CF (dB)| 0.09 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0 | Chain 1 Total Power Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
138 5690 12.00 11.84 15.02 24.00 -8.98
PPSD Results
Channel | Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dBm) (dB)
138 5690 -5.362 -5.515 -2.34 11.00 -13.34
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

UNII-3 BAND

Bandwidth and Antenna Gain

Channel [ Frequency | Directio | Directio
Gain Gain
for for
Power | PPSD
(MHz) (dBi) (dBi)
138 5690 0.11 3.12
Limits
Channel [ Frequency| FCC IC Power FCC IC PPSD
Power | Power Limit PPSD PSD | Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm)
138 5690 30.00 30.00 30.00 30.00 30.00 | 30.00

| Duty Cycle CF (dB)]

0.09 |Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel [ Frequency | Chain 0 | Chain 1 Total Power |Power
Meas Meas Corr'd Limit Margin
Power | Power Power
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
138 5690 -5.99 -5.93 -2.86 30.00 -32.86
PPSD Results
Channel [ Frequency | Chain 0 | Chain 1 Total PPSD PPSD
Meas Meas Corr'd Limit Margin
PPSD | PPSD PPSD
(MHz) (dBm) | (dBm) (dBm) (dBm) (dB)
138 5690 -9.160 [ -9.230 -6.09 30.00 -36.09
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REPORT NO: 15121552-E5V1

DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
POWER & PSD 11a_5.2 Chain 0 Mid Ch POWER & PSD 11a_5.2 Chain 1 Mid Ch
4 Agilent 10:58:08 Sep 8, 2015 R T |Freg/Channel s Agilent 14:00:24 Sep 8, 2015 R T |FregiChannel
Mki2 5.198 65 GHz Cerler Freq Mkr2 5.198 90 GHz Certer Freq
?:151.6 dBm #Atien 30 dB 1287 dBm || o G ;1:‘1‘:1.5 dBm #Atten 30 dB 32 dem ||
Log Log
10 = Stait Freq 10 2 Stant Freq
dB/ 517600000 GHz dB/ 517500000 GHz
Oflst kS x Ofist e
@ Stop Freq i Stop Freg
522500000 GHz 522500000 GHz
CF Step _ CF Step
A 5.00000000 MHz - 5.00000000 MHz
Center 5.200 00 GHz Span 50 MHz F ait Center 5.200 00 GHz Span 50 MHz F it
#Res BW 1 MHz AVBW 3IMHZ  #Sweep 20 ms(1001pts) || Uﬂ’;%m‘“si #Res BW 1 MHz #VBWIMHz _ #Sweep 20ms (1001 pts) || “JUEH%HULS:;
Matber Tisce Type X Axic Amplilude B Maiber Tiace Type X Axis Amplilude B
1R R} Fieq £.188 77 GHz -23.71 dBm 1R (] Fieg §.180 10 GHz -22.48 dBm
Ton m Laam gl semmecc | || s || sional Track,

On

On

POWER & PSD 11a_5.3Chain 0 Mid Ch

POWER & PSD 11a_5.3 Chain 1 Mid Ch

On

3 Agilent 12:00:14 Sep 8, 2015 R T |FregChannel 4 Agilent 14:09:57 Sep 8, 2015 R T |FregiChannel
Mki2 5.302 90 GHz Certer F Mki2 5.301 20 GHz Gerter F
erter Freq erter Freq
:}:121.5 dBm #Atien 30 dB 1410dam {80 el Rel 21.6 dBm #Atten 30 dB 3405 dBm_J =0 S e
g #Avg
Log Log
<& [
10 Stait Freq 10 Start Freq
dB/ 527500000 GHz dB/ 527500000 GHz
Offst L S Offst vl
16 1.6
dB Siop Freq dB Stop Freg
532500000 GHz 532500000 GHz
CF Step CF &lep
5.00000000 MHz 500000000 MHz
#PAvg Auto Man #PAvg Auto Man
Center 5.300 00 GHz Span 50 MHz E Cifset Center 5.300 00 GHz Span 50 MHz I Cilset
#Res BW 1 MHz HVBW 3 MHz  #Sweep 20 ms (1001 prs) || (oo - SET 4Res BW 1 MHz #VBWIMHz _ #Sweep 20 ms (1001 pis) || o= - SS
Marber Tisce Type Amglitude B Maiker Tiace Type A Amplilude. B
R i Fieq -22.89 dBm 1R 1y Figq -21.50 dBm
1A i Fieq 14.67 dBm 1A & Fieg 14.80 dBm :
2 i Fieq 2.41 gBm Signal Tracé(f 2 & Fieg 2.40 dBm Signal Tracé(f

On

POWER & PSD 11a_5.5 Chain 0 Mid Ch

POWER & PSD 11a_5.5 Chain 1 Mid Ch

i Agilent 12:55-16 Sep 8, 2015 R T |FregChannel
Mki2 5.578 70 GHz Cerler F
erter Freq
Rel 21.6 dBm #Atlen 30 dB 3732dBm | e G
#Avg
Log >
10 Start Freq
dB/ 5.55500000 GHz
Ofist k= r
1.6
dB Stop Freq
5.60600000 GHz
CF Step
5.00000000 MHz
#PAvg Auto Man
Center 5.580 00 GHz Span 50 MHz E Cifset
#Res BW 1 MHz #VBW 3 MHz #5weep 20 ms (1001 pis)_|[ oor&%oousjz
Maiiar Tisce Type Amplitude )
1R T Fieq -22.77 dBm
14 1) Fieq 1488 dBEm
2 R} Fieq £.578 70 GHz 3.73 dBm S‘gnalTrachf

On
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

POWER & PSD 11a_5.8 Chain 0 Mid Ch

POWER & PSD 11a_5.8 Chain 1 Mid Ch

POWER & PSD 11n_HT20 5.2 Chain 0 Mid Ch

POWER & PSD 11n_HT20 5.2 Chain 1 Mid Ch

POWER & PSD 11n_HT20 5.3 Chain 0 Mid Ch

POWER & PSD 11n_HT20 5.3 Chain 1 Mid Ch
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

POWER & PSD 11n_HT20 5.5 Chain 0 Mid Ch

POWER & PSD 11n_HT20 5.5 Chain 1 Mid Ch

POWER & PSD 11n_HT20 5.8 Chain 0 Mid Ch

POWER & PSD 11n_HT20 5.8 Chain 1 Mid Ch

POWER & PSD 11n_HT40 5.2 Chain 0 Low Ch

POWER & PSD 11n_HT40 5.2 Chain 1 Low Ch
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

POWER & PSD 11n_HT40 5.3 Chain 0 Low Ch POWER & PSD 11n_HT40 5.3 Chain 1 Low Ch
% Agilent 15:39:13 Sep 8, 2015 R T |FregChannel 4t Agilent 15:52:09 Sep 8, 2015 R T |Freg/Channel
A Mkl 40 8 MHz Certer F Mki2 5.264 4 GHz Certer F
erler Fieq : erter Freq
Rel 21.6 dBm #Atlen 30 dB 5.37000000 Grk Ref 21.6 dBm #Atlen 30 dB 2671dBm | =0 =l 1ed
4Avg #Avg
Log 2 Log 2
10 %3 Stait Freq 10 52 Start Freq
dB/ 5.22000000 GHz dB/ 5.22000000 GHz
Offst Ofist
1.6 p Y 1.6 P W
dB Stop Freg dB Stop Freg
5 32000000 GHz 5 32000000 GHz
CF Siep CF Siep
10.0000000 MHz 10.0000000 MHz
#PAvg Auto Man #PAvg Auto Wan
Center 5.270 0 GHz Span 100 MHz E Cifset Center 5.270 0 GHz Span 100 MHz E Ciset
#Res BW 1 MHz #VBW 3 MHz #5weep 20 ms (1001 prs) | uz;fu%uuu SHEZ #Res BW 1 MHz #VBW 3 MHz #Sweep 20 ms (1001 pis) [ uurueu%uuusﬁz
Matier Tizce Type X Axiz Amglifude ) Matkar Tiace Type X Azis Ampglitude )
1R i Fieq £.248 @ GHz -29.23 dBm 1R (] Fieq 5248 € GHz -28 €6 dBm
14 1) Fieq 40.8 MHz 12.01 dBm 1A (] Fieq 40.7 MHz 11.82 dBm
2 ") Fieq £.2824 GHz -2.58 dEm Oﬂs‘gnal-ﬁacgkf z 1) Fieg 5264 4GHz -2.€7 dBm OHSIQHE‘ T’acgf
POWER & PSD 11n_HT40 5.5 Chain 0 Mid Ch POWER & PSD 11n_HT40 5.5 Chain 1 Mid Ch
1 Agilent 16:03:30 Sep 8, 2015 R T |Freg/Channel # Agilent 16:10:09 Sep 8, 2015 R T [Freg/Channel
MkiZ 5.542 8 GHz corter F Mki2 5.545 & GHz Certer F
Rel 21.6 dB #Atlen 30 dB -2.458 dBi erler Freq Rel 21.6 dBi #Atten 30 dB 3.054 dB erier F1eq
. T n Tl 555000000 GHz . L el T If 5.55000000 GHz
#Avg #Avg
Log N Log N
10 %3 Stait Freq 10 33 Stait Freq
dB/ 5 50000000 GHz dB/ 5 50000000 GHz
Ofist Ofist
1.6 p 5 1.6 i A
dB Stop Freq dB Slop Freq
560000000 GHz £.60000000 GHz
CF Step CF Step
10 0000000 MHz 10.0000000 MHz
#PAvg Auto @ #PAvg Auto %
Center 5.550 0 GHz Span 100 MHz F Cifset Center 5.550 0 GHz Span 100 MHz F Cfset
#Res BW 1 MHz #VBW I MHz _ #Sweep 20ms (1001 pts) || o183 -HSEL #Res BW 1 MHz AVEW I MHz _ #Sweep 20 ms (1001 pts) | o o€ 1SEL
Matker Tisce Type Amplitude B Mather Tiace Type Amglitude B
1R i Fieg -29.50 dBm 1R 1y Fieg -28.28 dBm
14 ") Fizg 12,28 dBm 1A ) Fisg 11.77 dBm .
2 1) Fieq 2 4€ dBm OHS\QHMT!’E.CQK:I 2 1y Fieq -2.05 dBm OnSIQHE‘ Trac_é(f
POWER & PSD 11n_HT40 5.8 Chain 0 Low Ch POWER & PSD 11n_HT40 5.8 Chain 1 Low Ch
s Agilent 16:16:10 Sep 8, 2015 R T |Freg/Channel i Agilent 16:24:34 Sep 8, 2015 R T Freg/Channel
Mki2 5.747 3 GHz cCerlor F Mki2 5.743 7 GHz Certer F
Rel 21.6 dB #Atlen 30 dB -2.285 dB erler Freq Rel 21.6 dBi #Atlen 30 dB 2178 dB erier Freq
. i en M| 575500000 GHz N m en M| 575500000 Grz
#Avg #Avg
Log A Log N
10 o Stait Freq 10 < Stan Freq
dB/ 5 70500000 GHz dB/ 5 70500000 GHz
Ofist Ofist
1.6 P : 1.6 p :
dB Stop Freg 4B Stop Freq
5.80500000 GHz 5.80500000 GHz
CF Step CF Step
10.0000000 MHz 10.0000000 MHz
#PAvg Auto Man #PAvg Auto Man
Center 5.755 0 GHz Span 100 MHz E Cifset Center 5.755 0 GHz Span 100 MHz E Ciset
4Res BW 1 MHz #VBW 3 MHz _ #Sweep20ms (1001 pts) || =8 S8 #Res BW 1 MHz VBW I MHz _ #Sweep 20ms (1001 p1s) | o o = ST
Manier Tisce Type X Axiz Amglifude ) Matkar Tiace Type X Ay Amglitude )
1R ") Fieq £.734 2 GHz -29.87 dBm 1R 1) Fieg 5724 4GHz -28.05 dEm
14 R} Fieq 41.5 MHz 12.22 dBm 1A (] Fieq 41.1 MHz 12.30 dBm
2 R} Fieq £.747 3 GHz -2.28 dBm OnS\gna|T!’aC§k[ 2 (] Fieq 5748 7 GHz -2.18 dBm OnSIQHa‘ Tracgf
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

POWER & PSD 11ac_HT80 5.2 Chain 0 Low Ch

POWER & PSD 11ac_HT80 5.2 Chain 1 Low Ch

POWER & PSD 11ac_HT80 5.3 Chain 0 Low Ch

POWER & PSD 11ac_HT80 5.3 Chain 1 Low Ch

POWER & PSD 11ac_HT80 5.5 Chain 0 Low Ch

POWER & PSD 11ac_HT80 5.5 Chain 1 Low Ch
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
POWER & PSD 11ac_HT80 5.8 Chain 0 Low Ch POWER & PSD 11lac_HT80 5.8 Chain 1 Low Ch
Power & PSD 11a Chain 0 Ch144 UNII-2C Power & PSD 11a Chain 1 Ch144 UNII-2C

Power & PSD 11a Chain 0 Ch144 UNII-3 Power & PSD 11a Chain 1 Ch144 UNII-3
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
Power & PSD 11n HT20 Chain 0 Ch144 UNII-2C Power & PSD 11n HT20 Chain 1 Ch144 UNII-2C
Power & PSD 11n HT20 Chain 0 Ch144 UNII-3 Power & PSD 11n HT20 Chain 1 Ch144 UNII-3
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
Power & PSD 11n HT40 Chain 0 Ch142 UNII-2C Power & PSD 11n HT40 Chain 1 Ch142 UNII-2C
Power & PSD 11n HT40 Chain 0 Ch142 UNII-3 Power & PSD 11n HT40 Chain 1 Ch142 UNII-3
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
Power & PSD 11ac HT80 Chain 0 Ch138 UNII-2C Power & PSD 11ac HT80 Chain 1 Ch138 UNII-2C
Power & PSD 1lac HT80 Chain 0 Ch138 UNII-3 Power & PSD 11ac HT80 Chain 1 Ch138 UNII-3
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

10. TRANSMITTER ABOVE 1 GHz

LIMITS

FCC §15.205 and §15.209

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/im) at 3 m (dBuV/m) at 3 m
30 - 88 100 40
88 -216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150cm for above 1GHz. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

Reference to KDB 789033 UNII part H) 6) d) Method VB:

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor to the reading offset for
average measurements.

Page 91 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average

Note: Band edge and radiated spurious emission test data are from MIMO mode.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

10.1. 5.2 GHz

10.1.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.2 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *5.15 40.45 PK 342 -20.8 53.85 - - 74 -20.15 77 104 H
2 *5.144 42.84 PK 342 -20.6 56.44 - - 74 -17.56 77 104 H
3 *5.15 29.86 RMS 342 -20.8 43.26 54 -10.74 - - 77 104 H
4 *5.145 30.63 RMS 342 -20.7 44.13 54 -9.87 - - 77 104 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *5.094 41.95 PK 341 -20.7 55.35 - - 74 -18.65 114 396 \
4 *5.145 30.16 RMS 342 -20.7 43.66 54 -10.34 - - 114 396 \
1 *5.15 39.5 PK 342 -20.8 52.9 - - 74 -21.1 114 396 \
3 *5.15 29.65 RMS 342 -20.8 43.05 54 -10.95 - - 114 396 \
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
LOW CHANNEL VERTICAL
! 1:UL Fremont,5m Chamber B 23 Aug 2815 17:47:43
Rodioted Emissions 3-Meters
185 Er“?é‘iz?Lgumber 115121552
Config:EUT+AC Charger+HS
Mode:5.2 HARM 11 5188MHz
95 Tested by:K.Kedida
85
Peak Limit (dBul/m
75
2 UNIT Non-Restricted (dBulU/m)
~
S 65
%
v Avg Limit (dBuU/md
55
45
2 8
o
35 2
(=]
o5
1 [KZ] 18
Frequency (GHz)
Range (GHz) REL/UBU Ref/Attn  Det/Avg Tupe Sweep Pts  #Swps/Mode Position Range (GHz) RBU/VBY Ref/Atin  Det/fvg Type Sueep Pts  #Sups/Mode  Position
FCC Port15C 5GHz UNIT RSE.TST 36915 16 Jun 2@15 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 96 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
2 *2.698 34.26 Pk 32,6 -33.9 0 32.96 - - 74 -41.04 - - 0-360 200 \
1 1.975 33.97 Pk 322 -33.6 0 32.57 - - - - 68.2 -35.63 0-360 100 H
3 6.906 35.71 Pk 36.1 -30.8 0 41.01 - - - - 68.2 -27.19 0-360 101 H
5 6.906 34.8 Pk 36.1 -30.8 0 40.1 - - - - 68.2 -28.1 0-360 200 \
4 10.274 29.16 Pk 37.4 -26.2 0 40.36 - - - - 68.2 -27.84 0-360 101 \
6 10.294 28.05 Pk 37.4 -26.3 0 39.15 - - - - 68.2 -29.05 0-360 101 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/Chi/Fl DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuV/m) (dBuV/m)

*2.697 42.68 PK-U 32,6 -33.9 [ 41.38 - 74 -32.62 1 200 \
*2.698 31.26 ADR 32.6 -33.9 0 29.96 54 -24.04 - - - 1 200 \
1.974 42.26 PK-U 322 -33.6 [ 40.86 - - - - 68.2 -27.34 1 101 H
6.906 42.11 PK-U 36.1 -30.8 [ 47.41 - - - - 68.2 -20.79 1 102 H
6.907 40.23 PK-U 36.1 -30.8 0 45.53 - - - - 68.2 -22.67 1 200 \
10.272 36.67 PK-U 37.4 -26.2 [ 47.87 - - - - 68.2 -20.33 1 102 \
10.295 36.4 PK-U 37.4 -26.2 [ 47.6 - - - - 68.2 -20.6 1 102 \
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL HORIZONTAL

x :UL Fremont,5m Chamber B 23 Aug 2815 18:28:44
Rodioted Emissions 3-Meters
195 PrgJect Number 1 15121552
Client:LG
Config:EUT+AC Charger+HS
Mode:5.2 HARM 1 la_5208MHz
95 Tepted by:K.Kedida
35
Peak Limit (dBuU/m)
75
2 UNIT Non-Restricted IBul/m
3 s
5 6
@
<
< Avg Limit (dBuU/m)
55
W
45
35 1 - o
1 WMW“WMWWWW W
. ’VW)»WM Margin
1 ] 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/fvg Tpe Suzep Pt #oups/Mods  Fosition Range (6Hz) REWUBH  Ref/Attn Dst/Avg Tups Sueep Pts  foups/liode Fosition
1-5.88 INC-6dB)/3B 87/ PEAK/Pur Rug(RMS)  1S6msec(futo) BRI MAXH 8-360degs| 5:6.15-18 IN(-68)/30k  BI/B  PEAK/Pur Pvg(RHS) d5dnsec(futo) 18k MAXH 2-35Adegs H
3:5.06-6.15 MC-6d6)/38  167/18  PEAK/Pur Avg(RMS)  dlnsectuto) 5am1  MAKH 9-368dege
FCC Part15C 5GHz UNIT RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
MID CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 23 Aug 2815 18:28:44
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode:5.2 HARM I 1a_5268MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45 5
= o,
G
35 g
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuV/m)
4 *10.707 28.85 Pk 37.7 -25 0 41.55 - - 74 -32.45 - - 0-360 101 H
6 *11.618 27.98 Pk 38.4 -24.5 [ 41.88 - - 74 -32.12 - - 0-360 101 "
1 1.966 34.09 Pk 322 -33.6 [ 32.69 - - - - 68.2 -35.51 0-360 102 H
2 2.576 35.2 Pk 32.7 -33.7 0 34.2 - - - - 68.2 -34 0-360 200 \%
3 6.96 34.07 Pk 36.1 -30.1 [ 40.07 - - - - 68.2 -28.13 0-360 101 H
5 6.96 33.09 Pk 36.1 -30.1 [ 39.09 - - - - 68.2 -29.11 0-360 199 "
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AFT345 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m)
*10.706 35.77 PK-U 37.7 -25 0 48.47 - 74 -25.53 - 1 102 H
*10.707 24.79 ADR 37.7 -25 0 37.49 54 -16.51 - 1 102 H
*11.617 35.44 PK-U 38.4 -24.5 0 49.34 - 74 -24.66 1 102 \
*11.617 24.38 ADR 38.4 -24.5 0 38.28 54 -15.72 - - 1 102 \"
1.967 42.69 PK-U 32.2 -33.6 0 41.29 - - - - 68.2 -26.91 1 101 H
2.575 42.51 PK-U 32.7 -33.7 0 41.51 - - - - 68.2 -26.69 1 199 \
6.959 39.95 PK-U 36.1 -30.1 0 45.95 - - - - 68.2 -22.25 1 198 \"
6.96 41.36 PK-U 36.1 -30.1 0 47.36 - - - - 68.2 -20.84 1 102 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL HORIZONTAL
x :UL Fremont,5m Chamber B 23 Aug 2815 18:56:45
Rodioted Emissions 3-Meters
195 Er“?é‘izflgumber‘l 15121552
Config:EUT+AC Charger+HS
Mode:5.2 HARM I 1a_5248MHz
95 Tedted by:K . Kedida
35
Peak Limit (dBuU/m)
75
2 UNIT Non-Restricted IBul/m
£
S 65
@
<
N Avg Limit CdBuU/m)
55
45 N "
3 ‘ 4. e
35 1 A r—— i ,,,,,,,,,
ZEM“W,MWVWWW
1 ] 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/fvg Tpe Suzep Pt #oups/Mods  Fosition Range (6Hz) REWUBH  Ref/Attn Dst/Avg Tups Sueep Pts  foups/liode Fosition
1-5.48 1M(-6dB)/ 38k 87/8 PEAK/Pur Avg(RMS)  156msec(huto) BAA1  MAXH B-360degs | 5:6.15-18 1M (-6d8)/3Bk &7/8 PEAK/Pur Avg(RMS)  454nsec(Auto) 18k HAXH B-368degs H
3:5.06-6.15 INC-6d6)/38  187/18  PEAK/Pur Avg(RMS)  dlnsec(uto) 5081 MAKH 9-368dege
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 23 Aug 2815 18:56:45
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode:5.2 HARM I 1a_5248MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
2 3
35
o
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
2 *2.693 34.16 Pk 32,6 -33.9 0 32.86 - - 74 -41.14 - - 0-360 199 \
1 1.959 35.42 Pk 321 -33.7 0 33.82 - - - - 68.2 -34.38 0-360 199 H
5 6.506 35.24 Pk 35.8 -31.4 0 39.64 - - - - 68.2 -28.56 0-360 101 \
3 6.507 33.78 Pk 35.8 -31.4 0 38.18 - - - - 68.2 -30.02 0-360 199 H
4 10.112 28.72 Pk 37.2 -25.8 0 40.12 - - - - 68.2 -28.08 0-360 199 H
6 10.169 28.99 Pk 373 -25.8 0 40.49 - - - - 68.2 -27.71 0-360 101 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/Chi/Fl DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuV/m) (dBuV/m)

*2.692 42.85 PK-U 32,6 -33.9 [ 41.55 - 74 -32.45 1 198 \
*2.693 31.08 ADR 32.6 -33.9 0 29.78 54 -24.22 - - - 1 198 \
1.961 42.65 PK-U 321 -33.6 [ 41.15 - - - - 68.2 -27.05 1 198 H
6.505 41.37 PK-U 35.8 -31.4 [ 45.77 - - - - 68.2 -22.43 1 102 \
6.506 42.35 PK-U 35.8 -31.4 0 46.75 - - - - 68.2 -21.45 1 198 H
10.113 36.29 PK-U 37.2 -25.9 [ 47.59 - - - - 68.2 -20.61 1 198 H
10.17 36.2 PK-U 373 -25.9 [ 47.6 - - - - 68.2 -20.6 1 102 \
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

10.1.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.2 GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

UL FREMONT, 3m Chomber

12 22 Aug 2815 18:31:33
Restricted Bondedge
= Project Number:15i21552
1 Client:LG
Config:EUT + AC Adepter + HS
Mode:ONII 5.2 BE H_11n _HT28 5188
185 Tested byJ. Ly
95 ¥ "
3 o /’/ﬂ \
o
g /
c Peak Limit CdBul/m2 } |
u) 7l:
e
5
5 6 ] \
[an} I
i . , § “
- 2 Average Limit (dBuU/m) \
55 N |
MWM»MMWMM*MWW. TP T AT Y I ST Y BT ey MWMWMW / \ "
. A - N
&
35
5 28MH=z/ 5.2

Frequency (GHz)

Range (GHz) Det U VB fvg Typ Sueep Ple  #5ups/fode  Position Range (6Hz) Dt RBU VU fvg Typ Sueep Pte foups/Made  FPosition
1:55.2 PERK  IHC-3dB) M Pur Aug(RMS)  Auto/Cpled  BOBI  Inf/MAXH 344 degs 398 cn| 2:5-5.2 AUER  TH(-34B) M Pur AvglRMNS)  Auto/Cpled 8UB1  IBW/TAUG 344 dege 398
BondEdge 5008-5158MHz UNII Method Av - Horizontal .TST 38763 12 Jun 2014 Rev 8.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *5.001 42.14 PK 34 -20.7 55.44 - - 74 -18.56 344 398 H
4 *5.099 29.94 RMS 34.1 -20.7 43.34 54 -10.66 - - 344 398 H
1 *5.15 39.25 PK 342 -20.8 52.65 - - 74 -21.35 344 398 H
3 *5.15 29.23 RMS 342 -20.8 42.63 54 -11.37 - - 344 398 H
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

VERTICAL PEAK AND AVERAGE PLOT

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *5.076 40.89 PK 341 -20.7 54.29 - - 74 -19.71 112 397 \
4 *5.149 30.26 RMS 342 -20.8 43.66 54 -10.34 - 112 397 \
1 *5.15 37.88 PK 34.2 -20.8 51.28 - - 74 -22.72 112 397 \
3 *5.15 29.88 RMS 34.2 -20.8 43.28 54 -10.72 112 397 \
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont,5m Chomber B

23

Aug 2815 19:33:23

1

Project Number:15121552

Rodioted Emissions 3-Meters

185 ClientiLG
Config:EUT+AC Charger+HS
Mode:5.2_HARM_1 1n_HT28_5188MHz
95 Tested by:K . Kedida
8:
Peak Limit (dBulU/m)
7L_\
- NIT Non-Restricted CHBUU/m
3
3 65
a5}
el N
— Avg Limit dBuU/m
55 e
- Uw
4 3 M
ot www
35 | : SRR Ay
- ,W.W/VMMMWM‘“ R e ¥
1 a8 18
Frequency (GHz)
Range (GHz) REU/UBU  Ref/Attn  Det/Avg Tupe Sucep Pto  oups/Mode FPosition Range (GH2) RBU/UBN  Ref/Atin  Dst/Avg Tupe Susep Pts  #oups/fiode  Position
1:1-5.88 1MC-6dB)/ 38 8 PERK/Pur Avg(RMS)  1S6msec(huto) 6BB1  MAXH 8-360degs [ 5:6.15-18 1M (-6dB)/ 30k @81/8 EAK/Pur Avg (RMS) 454msec(Auta) 18k MAXH B-360degs
3:5.86-6.15 1MC-6dB)/ 38k a7/1a PEAK/Pur Avg(RMS)  dimsecCAutod 5861  MAKH 6-360degs.

FCC Porti1SC 5GHz UNIT RSE.TST 3@915 16 Jun 2615

Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 106 of 309

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FORM NO: CCSUP4701H
FAX: (510) 661-0888




REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
LOW CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 23 Aug 2815 19:33:23
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.2 HARM I 1n AT28 5188MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
5 2
[
35 &
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuV/m)
2 *3.634 33.95 Pk 338 -33.3 0 34.45 - - 74 -39.55 - - 0-360 200 \%
4 *10.994 29.21 Pk 37.7 -24.6 [ 4231 - - 74 -31.69 - - 0-360 199 H
6 *10.994 28.87 Pk 37.7 -24.6 [ 41.97 - - 74 -32.03 - - 0-360 101 "
1 1.987 33.82 Pk 323 -33.8 0 32.32 - - - - 68.2 -35.88 0-360 102 H
3 6.906 36.25 Pk 36.1 -30.8 [ 41.55 - - - - 68.2 -26.65 0-360 101 H
5 6.906 34.32 Pk 36.1 -30.8 [ 39.62 - - - - 68.2 -28.58 0-360 199 "
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AFT345 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m)
*3.633 42.83 PK-U 33.8 -333 0 43.33 - 74 -30.67 - 1 200 \"
*3.635 30.91 ADR 33.8 -33.3 0 31.41 54 -22.59 - 1 200 \
*10.992 36.52 PK-U 37.7 -24.6 0 49.62 - 74 -24.38 1 198 H
*10.995 25.17 ADR 37.7 -24.6 0 38.27 54 -15.73 - 1 198 H
*10.994 36.03 PK-U 37.7 -24.6 0 49.13 - - 74 -24.87 1 102 \
*10.993 25 ADR 37.7 -24.6 0 38.1 54 -15.9 - - - 1 102 \
1.989 43.12 PK-U 323 -33.8 0 41.62 - - - - 68.2 -26.58 1 101 H
6.906 40.18 PK-U 36.1 -30.8 0 45.48 - - - - 68.2 -22.72 1 198 \
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL HORIZONTAL

! 1:UL Fremont,5m Chamber B 23 Aug 2815 28:11:44
Rodioted Emissions 3-Meters
195 Pquect Number 1 15121552
Client:LG
Config:EUT+AC Charger+HS
Mode 5.2 HARM | 1n AT28 5288MHz
95 Tepted by:K.Kedida
35
Peak Limit (dBuU/m)
75
2 UNIT Non-Restricted IBul/m
3 s
3 6
@
<
N Avg Limit CdBuU/m)
55
N
45
3
/ s ?
35 I i ok ke
N PRI IO, el
Sispehmau
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn  Det/Avg Tope Suep Pts  ¥oups/Mode Position Renge (6120 REU/BW  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode Position
1-5.d8 IHC-68)/38  67/B  PEAK/Pur Avg(RNS)  1Sbmsec(futo) BBB1  NAKXH B-36Bdegs | 5:6.15-18 N(-6d8)/3k  BI/B  PEAK/Pur Avg(RMS)  4Sdnsec(huto) 18k HAXH 8-368degs H
3:5.88-6.15 MC-6d6)/38  167/18  PEAK/Pur Avg(RMS)  dlnsectuto) 5am1  MAKH 9-368dege
FCC Port1SC_SGHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2815

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
MID CHANNEL VERTICAL
! 1:UL Fremont,5m Chamber B 23 Aug 2815 28:11:44
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.2 HARM | 1n AT28 5288MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
g 6
35 S o
o
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
1 2.019 34.47 Pk 322 -34 0 32.67 - - - - 68.2 -35.53 0-360 102 H
2 2.653 33.33 Pk 327 -33.5 0 32.53 - - - - 68.2 -35.67 0-360 101 \
3 6.933 35.06 Pk 36.1 -30.7 0 40.46 - - - - 68.2 -27.74 0-360 101 H
5 6.933 34.41 Pk 36.1 -30.7 0 39.81 - - - - 68.2 -28.39 0-360 199 \
6 8.676 30.11 Pk 35.8 -28.2 0 37.71 - - - - 68.2 -30.49 0-360 199 \
4 8.687 30.33 Pk 35.8 -28.1 0 38.03 - - - - 68.2 -30.17 0-360 199 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/CbI/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuv/m) (dB) Restricted (dB) (Degs) (em)

(dBuv) (dBuV/m) (dBuV/m)

2.02 42.26 PK-U 322 -34 [ 40.46 - - - - 68.2 -27.74 1 101 H
2.652 42.24 PK-U 327 -33.5 0 41.44 - - - - 68.2 -26.76 1 101 \
6.933 41.68 PK-U 36.1 -30.7 [ 47.08 - - - - 68.2 -21.12 1 101 H
6.933 41.14 PK-U 36.1 -30.7 [ 46.54 - - - - 68.2 -21.66 1 198 \
8.675 38.12 PK-U 35.8 -28.3 0 45.62 - - - - 68.2 -22.58 1 198 \
8.686 38.01 PK-U 35.8 -28.1 [ 45.71 - - - - 68.2 -22.49 1 198 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL HORIZONTAL
x :UL Fremont,5m Chamber B 23 Aug 2815 28:58:088
Rodioted Emissions 3-Meters
195 Er“?é‘izflgumber‘l 15121552
Config:EUT+AC Charger+HS
Mode 5.2 HARM I 1n AT28 524BMHz
95 Tested by:K.Kedida
35
Peak Limit (dBuU/m)
75
2 UNIT Non-Restricted IBul/m
£
<
N Avg Limit CdBuU/m)
55
45 M‘ X
3 T
35 | " . J M
NI Uy SRR Ly
ZEW«*‘MWNWN
1 ] 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/fvg Tpe Suzep Pt #oups/Mods  Fosition Range (6Hz) REWUBH  Ref/Attn Dst/Avg Tups Sueep Pts  foups/liode Fosition
1-5.48 1M(-6dB)/ 38k 87/8 PEAK/Pur Avg(RMS)  156msec(huto) BAA1  MAXH B-360degs | 5:6.15-18 1M (-6d8)/3Bk &7/8 PEAK/Pur Avg(RMS)  454nsec(Auto) 18k HAXH B-368degs H
3:5.06-6.15 INC-6d6)/38  187/18  PEAK/Pur Avg(RMS)  dlnsec(uto) 5081 MAKH 9-368dege
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 112 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 23 Aug 2815 28:58:088
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.2 HARM I 1n AT28 524BMHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45 : 6
E o
35 2
o
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AF T345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
1 1.955 34.39 Pk 321 -33.7 0 32.79 - - - - 68.2 -35.41 0-360 199 H
2 2.416 345 Pk 321 -34.5 0 321 - - - - 68.2 -36.1 0-360 199 \
3 6.987 33.89 Pk 36 -30.2 0 39.69 - - - - 68.2 -28.51 0-360 101 H
5 6.987 34.23 Pk 36 -30.2 0 40.03 - - - - 68.2 -28.17 0-360 101 \
4 10.455 28.96 Pk 37.4 -25.2 0 41.16 - - - - 68.2 -27.04 0-360 200 H
6 10.461 28.81 Pk 37.4 -25.1 0 41.11 - - - - 68.2 -27.09 0-360 101 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/CbI/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuv/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuV/m) (dBuV/m)
1.954 43.32 PK-U 321 -33.8 0 41.62 - - - - 68.2 -26.58 1 199 H
2.416 43.4 PK-U 321 -34.5 [ 41 - - - - 68.2 -27.2 1 199 \
6.986 40.47 PK-U 36 -30.2 [ 46.27 - - - - 68.2 -21.93 1 102 \
6.987 41.5 PK-U 36 -30.2 0 473 - - - - 68.2 -20.9 1 102 H
10.455 36.65 PK-U 374 -25.2 [ 48.85 - - - - 68.2 -19.35 1 200 H
10.463 36.12 PK-U 374 -25.1 [ 48.42 - - - - 68.2 -19.78 1 102 \
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

10.1.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.2 GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

WZEUL FREMONT, 3m Chamber 22 Aug 2015 18:52: 11
Restricted Bondedge
s Project Number:15i21552
Client:LG
Config:EUT + AC Adapter + HS
Mode:ONIT_5.2_BE_H_11n_HT48_5198
185 Teeted by:J. Ly
9!:
3 1T s
c 85
@ ey
o Peok Limit dBul/mJ \/
o 7!:
- f
/
3 65
m
- 55 Average Limit (dBuU/m) D “’f/
45 ; 4 3 //
™
35
5 28MH=z/ 5.2
Frequency (GHz)
Range (GHz) Det U VB fvg Typ Sueep Ple 4Sups/fode  Position Range (6Hz) Dt RBU VU fvg Typ Sueep Pte fups/Made  FPosition
1:55.2 PERK  IHC-3dB) M Pur Aug(RMS)  Auto/Cpled O8I Inf/MAXH 345 degs 397 cn| 2:5-5.2 AUER  TH(-34B) M Pur AuglRNS)  Auto/Cpled 8381  IBW/TAUG 345 dege 397
BondEdge 5008-5158MHz UNII Method Av - Horizontal .TST 38763 12 Jun 2014 Rev 8.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *5.061 40.94 PK 34.1 -20.7 54.34 - - 74 -19.66 345 397 H
4 *5.098 29.85 RMS 34.1 -20.7 43.25 54 -10.75 - - 345 397 H
1 *5.15 37.51 PK 342 -20.8 50.91 - - 74 -23.09 345 397 H
3 *5.15 28.92 RMS 342 -20.8 42.32 54 -11.68 - - 345 397 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

VERTICAL PEAK AND AVERAGE PLOT

12:UL FREMONT, 3m Chomber 22 Aug 2815 18:59:12
Restricted Bandedge
= Project Number:15i21552
" Client:LG
Config:EUT + AC Adapter + HS
Mode:ONIT_5.2 BE_U_11n_HT48_5198
195 Tested byTJ. Ly
9‘:
WW
5 r
0 85 i
: |
] Peak Limit CdBuld/m) i
= 75 f
2 /
3 |
g 65
<
Averags Limit20dBulU/m) /
55 R AT
u‘ YT (PRI YN 1 “]m | TR I pr 'I L‘AL' mvmuu ITINTTT YTy ) I e AM“L b dial ::AV ™ PRI P75 NN
5 4
4 P 3
35
5 2B0MH=z/ 5.2
Frequency (GHz)
Range (6Hz) et REU U fvg Typ Susep Pis  H5ups/Mode  Position Renge (GHz) Dot FBU VBl fvg Typ Sucep Pt fups/Made  Position
55.2 ERK  IMC-3B I Pur AuglRiS o/Cpled  8BBI  Inf/MAXH 112 degs 389 o
BandEdge 5008-5158MHz UNII Method Av - Vertical .TST 39763 12 Jun 20814 Rev 9.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *5.036 42.69 PK 341 -20.7 56.09 - - 74 -17.91 112 389 \
4 *5.084 29.94 RMS 341 -20.7 43.34 54 -10.66 - - 112 389 \
1 *5.15 39.19 PK 34.2 -20.8 52.59 - - 74 -21.41 112 389 \
3 *5.15 29.07 RMS 34.2 -20.8 42.47 54 -11.53 - - 112 389 \
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont,5m Chomber B

23 Aug 2815 21:31:17

1

[ (-6dB) /30 ] Smses
3:5.06-6.15 1MC-6dB)/ 38k @7/18  PEAK/Pur Avg(RMS)  dincecCAuto) 5081  MAXH

Rodioted Emissions 3-Meters
Project Number:15121552
185 Client:LG
Config:EUT+AC Charger+HS
Mode:5.2_HARM_ | 1n_FT48_5198MHz
95 Tested by:K Kedida
8:
Peak Limit (dBulU/m)
7L_\
o~ NII Non-Restricted CHBuU/m
3
3 65
a5}
el N
~ Avg Limit (dBuU/m
55 et
o\t
45
3 4
J Ll
35 R 2 e
My
B Y i O~
1 [Z] 18
Frequency (GHz)
Range (6Hz) REWBU  Ref/Attn Det/Avg Tope Susep Pts  #Sups/Mode Position Range (612) REU/UBW  Ref/ftin Det/fvg Tupe Sucep Pts  #5ups/fiode  Position
1:1-5.08 1HC-6d § PERK/Pur Aug(RHS)  15Emsec(Autc) 6301 HAXH 8-368degs| 5:6.15-18 M-6B)/ 0k 61/ EAK/Pur fug (RYS)  45dnsec(huto) 18k PAKH 8-360degs

B-360degs

FCC Porti1SC 5GHz UNIT RSE.TST 3@915 16 Jun 2615

Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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FAX: (510) 661-0888




REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
LOW CHANNEL VERTICAL
H:UL Fremont,5m Chamber B 23 Aug 2815 21:31:17
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.2 HARM_ I 1n AT48 5198MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
g 6]
35
Q)
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 ‘Amp/Cbl/ Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
6 *9.031 29.43 Pk 36.1 -27.5 38.03 - - 74 -35.97 - - 0-360 101 \
1 1911 34.17 Pk 319 -34 32.07 - - - - 68.2 -36.13 0-360 199 H
2 2.028 33.89 Pk 322 -34 32.09 - - - - 68.2 -36.11 0-360 101 \
3 6.92 35.14 Pk 36.1 -30.7 40.54 - - - - 68.2 -27.66 0-360 101 H
5 6.92 34.81 Pk 36.1 -30.7 40.21 - - - - 68.2 -27.99 0-360 200 A
4 8.97 31.38 Pk 36 -27.4 39.98 - - - - 68.2 -28.22 0-360 200 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/Chi/Fl Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuV/m) (dBuV/m)

*9.029 38.17 PK-U 36.1 -27.5 46.77 - 74 -27.23 1 102 v
*9.03 27.09 ADR 36.1 -27.5 35.83 54 -18.17 - - - 1 102 \
1.912 42.28 PK-U 319 -33.9 40.28 - - - - 68.2 -27.92 1 199 H
2.028 42.67 PK-U 322 -34 40.87 - - - - 68.2 -27.33 1 102 \
6.92 41.96 PK-U 36.1 -30.7 47.36 - - - - 68.2 -20.84 1 102 H
6.921 40.51 PK-U 36.1 -30.7 45.91 - - - - 68.2 -22.29 1 200 \
8.971 38.16 PK-U 36 -27.4 46.76 - - - - 68.2 -21.44 1 200 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL HORIZONTAL

x :UL Fremont,5m Chamber B 23 Aug 2815 22:83:56
Rodioted Emissions 3-Meters
195 PrgJect Number 1 15121552
Client:LG
Config:EUT+AC Charger+HS
Mode 5.2 HARM_ I 1n AT48 5238MHz
95 Tested by:K.Kedida
35
Peak Limit (dBuU/m)
75
2 UNIT Non-Restricted IBul/m
3 s
5 6
@
<
N Avg Limit CdBuU/m)
55 .
JWU
45 §
=
E » w
i
N M S T
PN
1 ] 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/fvg Tpe Suzep Pt #oups/Mods  Fosition Range (6Hz) REWUBH  Ref/Attn Dst/Avg Tups Sueep Pts  foups/liode Fosition
1-5.48 1M(-6dB)/ 38k 87/8 PEAK/Pur Avg(RMS)  156msec(huto) BAA1  MAXH B-360degs | 5:6.15-18 1M (-6d8)/3Bk &7/8 PEAK/Pur Avg(RMS)  454nsec(Auto) 18k HAXH B-368degs H
3:5.88-6.15 MC-6d6)/38  167/18  PEAK/Pur Avg(RMS)  dlnsectuto) 5am1  MAKH 9-368dege
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 23 Aug 2815 22:83:56
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.2 HARM_ I 1n AT48 5238MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
5 3
35 °
o
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 121 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AF T345 Amp/Cbl/ Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
2 *2.707 34.24 Pk 32.6 -33.9 32.94 - - 74 -41.06 - - 0-360 101 A
4 *11.807 27.83 Pk 38.6 -25.2 41.23 - - 74 -32.77 - - 0-360 199 H
6 *10.902 28.13 Pk 37.6 -25.7 40.03 - - 74 -33.97 - - 0-360 199 \
1 1.939 34.66 Pk 32 -34 32.66 - - - - 68.2 -35.54 0-360 102 H
5 6.573 32.55 Pk 35.9 -30.8 37.65 - - - - 68.2 -30.55 0-360 101 \
3 6.983 31.52 Pk 36 -30.2 37.32 - - - - 68.2 -30.88 0-360 199 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/CbI/FI Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuV/m) (dBuV/m)
*2.707 42.65 PK-U 326 -33.9 41.35 - 74 -32.65 - 1 101 \
*2.707 31.03 ADR 32,6 -33.9 29.87 54 -24.13 - 1 101 \
*11.806 36.24 PK-U 38.6 -25.2 49.64 - 74 -24.36 1 199 H
*11.807 25.24 ADR 38.6 -25.2 38.78 54 -15.22 - 1 199 H
*10.9 36.21 PK-U 37.6 -25.7 48.11 - - 74 -25.89 1 199 \
*10.901 25.37 ADR 37.6 -25.7 37.41 54 -16.59 - - - 1 199 \
1.941 42.48 PK-U 32 -33.9 40.58 - - - - 68.2 -27.62 1 101 H
6.571 41.16 PK-U 35.9 -30.8 46.26 - - - - 68.2 -21.94 1 102 v
6.984 39.86 PK-U 36 -30.2 45.66 - - - - 68.2 -22.54 1 199 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

10.1.4. TX ABOVE 1 GHz 802.11ac HT80 MODE IN THE 5.2 GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height

Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *5.142 41.47 PK 34.2 -20.7 54.97 - - 74 -19.03 84 265 H
4 *5.147 30.37 RMS 34.2 -20.8 43.77 54 -10.23 - - 84 265 H
1 *5.15 39.24 PK 342 -20.8 52.64 - - 74 -21.36 84 265 H
3 *5.15 29.43 RMS 342 -20.8 42.83 54 -11.17 - - 84 265 H
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
2 *5.059 41.1 PK 341 -20.8 54.4 - - 74 -19.6 109 392 \
4 *5.097 29.92 RMS 341 -20.7 43.32 54 -10.68 - 109 392 \
1 *5.15 38.88 PK 34.2 -20.8 52.28 - 74 -21.72 109 392 \
3 *5.15 29 RMS 34.2 -20.8 42.4 54 -11.6 - 109 392 \
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

I UL Fremont,5m Chomber B 23 Aug 2815 23:84:22
Rodioted Emissions 3-Meters
Project Number:15121552
185 Client:LG
Config:EUT+AC Charger+HS
Mode:5.2_HARM_ 1 Tac_HT8A_5218MHz
95 Tested by:K Kedida
85 w
Peak Limit (dBulU/m)
7L_\
A NII Non-Restricted CHBUU/m
=
3 5
3 6
a5}
el N
~ Avg Limit (dBuU/m
5: . L
W‘
45 o
J wﬁ e
35 ) RTLNT SN, ... Sttt
1 ARG
’\WWM* MNMW“
quwww
1 [Z] 18
Frequency (GHz)

Range (6Hz) REWBU  Ref/Attn Det/Avg Tope Susep Pts  #Sups/Mode Position Range (612) REU/UBW  Ref/ftin Det/fvg Tupe Sucep Pts  #5ups/fiode  Position
1:1-5.88 HC-68)/30 8 PERK/Pur Aug(RHS)  15Emsec(Autc) 6301 HAXH 8-368degs| 5:6.15-18 N(-6d82/0k  B1/B EAK/Pur Avg (RHS)  dSdnsec(Auto) 18k HAXH 8-360degs
3:5.08-6.15 HC-6d6)/38  187/18  PEAK/Pur Avg(RMS)  dlnsectuto) 5081 MAKH B-360dege

LNIT 5.2 HARM_I1oc_ HTBB_5218.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
LOW CHANNEL VERTICAL
! 1:UL Fremont,5m Chamber B 23 Aug 2815 23:84:22
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.2 HARM [ 1oc HT8B 5218MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
5 6
2 o e
35 5
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
UNIT 5.2 HARM_11ac_ HTB@_5218.DAT 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
1 1.975 333 Pk 322 -33.6 0 319 - - - - 68.2 -36.3 0-360 101 H
2 2.618 34.64 Pk 327 -33.6 0 33.74 - - - - 68.2 -34.46 0-360 101 \
5 6.942 31.89 Pk 36.1 -30.5 0 37.49 - - - - 68.2 -30.71 0-360 199 \
3 6.947 34.31 Pk 36.1 -30.4 0 40.01 - - - - 68.2 -28.19 0-360 101 H
6 8.606 30.63 Pk 35.7 -28.4 0 37.93 - - - - 68.2 -30.27 0-360 101 \
4 8.623 30.21 Pk 35.8 -28.3 0 37.71 - - - - 68.2 -30.49 0-360 199 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/CbI/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuV/m) (dBuV/m)

1.974 42.18 PK-U 322 -33.6 [ 40.78 - - - - 68.2 -27.42 360 101 H
2,618 42.74 PK-U 327 -33.6 0 41.84 - - - - 68.2 -26.36 360 101 \
6.943 41.08 PK-U 36.1 -30.5 [ 46.68 - - - - 68.2 -21.52 360 198 \
6.946 42.46 PK-U 36.1 -30.4 [ 48.16 - - - - 68.2 -20.04 360 101 H
8.605 38.13 PK-U 357 -28.4 0 45.43 - - - - 68.2 -22.77 360 102 \
8.623 38 PK-U 35.8 -28.3 [ 45.5 - - - - 68.2 -22.7 360 198 H
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

10.1. 5.3 GHz

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

10.1.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.3 GHz BAND
AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuVv) (dB) (dBuv/m) (dBuv/m)
1 *5.35 41.12 PK 345 -20.5 55.12 - 74 -18.88 85 270 H
3 *5.35 31.27 RMS 345 -20.5 45.27 54 -8.73 - - 85 270 H
4 *5.352 313 RMS 345 -20.5 45.3 54 -8.7 - - 85 270 H
2 *5.356 42.82 PK 345 -20.7 56.62 - 74 -17.38 85 270 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height

Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *5.35 39.83 PK 345 -20.5 53.83 - - 74 -20.17 119 390 \
2 *5.355 41.88 PK 345 -20.6 55.78 - - 74 -18.22 119 390 \
3 *5.35 30.48 RMS 34.5 -20.5 44.48 54 -9.52 - - 119 390 \
4 *5.352 30.92 RMS 34.5 -20.5 44.92 54 -9.08 - - 119 390 "
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

I UL Fremont,5m Chomber B 23 Aug 2815 23:35:19
Rodioted Emissions 3-Meters
Project Number:15121552
185 Client:LG
Config:EUT+AC Charger+HS
Mode:5.3_HARM_ 1 Ta_HT28_5268MHz
95 Tested by:K Kedida
8:
Peak Limit (dBulU/m)
7L_\
A NII Non-Restricted CHBUU/m
=
3 5
5 6
a5}
el N
~ Avg Limit (dBuU/m
55 et
Wﬂ
45 o i
| 2 < ‘
35 Do MMMJ W W
A ok T
o5 Pagbne
1 [Z] 18
Frequency (GHz)

Range (6Hz) REWBU  Ref/Attn Det/Avg Tope Susep Pts  #Sups/Mode Position Range (612) REU/UBW  Ref/ftin Det/fvg Tupe Sucep Pts  #5ups/fiode  Position
1:1-5.88 ING-68)/38  67/B  PERK/Pur Avg(RNS)  1S6usec(huto) BBB1  MAXH 8-368degs| 5:6.15-18 N(-6d82/0k  B1/B EAK/Pur Avg (RHS)  dSdnsec(Auto) 18k HAXH 8-360degs
3:5.08-6.15 HC-6d6)/38  187/18  PEAK/Pur Avg(RMS)  dlnsectuto) 5081 MAKH B-360dege

FCC Part15C_S6Hz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
LOW CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 23 Aug 2815 23:35:19
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.3 HARM I 1o AT28 5268MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
s
2
35 5
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF 345 Amp/Cbl/Fltr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (cm)
(dBuV) (dBuV/m) (dBuv/m)
1 *3.688 36.43 Pk 33.6 -33 37.03 74 -36.97 - 0-360 102 H
2 *3.656 33.67 Pk 33.7 -33.2 34.17 74 -39.83 0-360 199 \%
4 *8.388 31.46 Pk 35.7 -28.3 38.86 74 -35.14 - 0-360 101 H
6 *8.275 31.05 Pk 35.7 -28.1 38.65 74 -35.35 - - 0-360 101 Vv
3 7.013 34.76 Pk 36 -29.7 41.06 68.2 -27.14 0-360 101 H
5 7.013 33.62 Pk 36 -29.7 39.92 68.2 -28.28 0-360 101 Vv
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AF T345 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (ecm)
(dBuv) (dBuV/m) (dBuV/m)
*3.687 42.42 PK-U 33.6 -33.1 0 42.92 - - 74 -31.08 - 360 101 H
*3.687 31.29 ADR 33.6 -33.1 0 31.79 54 -22.21 - - - 360 101 H
*3.658 43.14 PK-U 33.7 -33.1 0 43.74 - - 74 -30.26 360 198 \%
*3.656 30.86 ADR 33.7 -33.2 0 31.36 54 -22.64 - 360 198 \%
*8.389 38.62 PK-U 35.7 -28.3 0 46.02 - - 74 -27.98 - 360 102 H
*8.389 27.89 ADR 35.7 -28.3 0 35.29 54 -18.71 - - - 360 102 H
*8.275 38.63 PK-U 35.7 -28.1 0 46.23 - 74 -27.77 360 102 \%
*8.275 27.84 ADR 35.7 -28.1 0 35.44 54 -18.56 - - - 360 102 \%
7.012 40.3 PK-U 36 -29.7 0 46.6 - - 68.2 -21.6 360 102 v
7.013 41.98 PK-U 36 -29.7 0 48.28 - - 68.2 -19.92 360 102 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL HORIZONTAL

x :UL Fremont,5m Chamber B 24 Aug 2815 BB v6:44
Rodioted Emissions 3-Meters
195 Pquect Number 1 15121552
Client:LG
Config:EUT+AC Charger+HS
Mode 5.3 HARM [ 1o AT28 5388MHz
95 Tested by:K.Kedida
35
Peak Limit (dBuU/m)
75
2 UNIT Non-Restricted IBul/m
3 s
5 6
@
<
N Avg Limit CdBuU/m)
55
[
45
a4
35 L MJ
| - iy
Y e
1 ] 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/fvg Tpe Suzep Pt #oups/Mods  Fosition Range (6Hz) REWUBH  Ref/Attn Dst/Avg Tups Sueep Pts  foups/liode Fosition
1-5.48 1M(-6dB)/ 38k 87/8 PEAK/Pur Avg(RMS)  156msec(huto) BAA1  MAXH B-360degs | 5:6.15-18 1M (-6d8)/3Bk &7/8 PEAK/Pur Avg(RMS)  454nsec(Auto) 18k HAXH B-368degs H
3:5.88-6.15 MC-6d6)/38  167/18  PEAK/Pur Avg(RMS)  dlnsectuto) 5am1  MAKH 9-368dege
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
MID CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 24 Aug 2815 BB v6:44
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.3 HARM I 1o AT28 53B8MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
= §)
3 o
35 5
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
2 *3.736 33.35 Pk 335 -32.7 34.15 - - 74 -39.85 - - 0-360 200 \%
1 1.969 33.34 Pk 32.2 -33.6 31.94 - - - - 68.2 -36.26 0-360 102 H
5 6.971 32.63 Pk 36 -30 38.63 - - - - 68.2 -29.57 0-360 101 "
3 7.021 31.21 Pk 359 -29.6 37.51 - - - - 68.2 -30.69 0-360 199 H
6 10.301 29.11 Pk 37.4 -26.2 40.31 - - - - 68.2 -27.89 0-360 199 "
4 10.354 28.66 Pk 37.4 -25.6 40.46 - - - - 68.2 -27.74 0-360 199 H
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AF T345 Amp/Cbl/Fltr/Pad DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
*3.734 42.32 PK-U 335 -32.7 [ 43.12 - - 74 -30.88 - - 359 199 \"
*3.736 30.38 ADR 335 -32.7 0 31.18 54 -22.82 - - 359 199 \
1.97 42.16 PK-U 32.2 -33.6 0 40.76 - - - - 68.2 -27.44 359 101 H
6.971 39.51 PK-U 36 -30 [ 45.51 - - - - 68.2 -22.69 359 102 \"
7.019 39.36 PK-U 36 -29.5 0 45.86 - - - - 68.2 -22.34 359 199 H
10.302 37.13 PK-U 374 -26.2 0 48.33 - - - - 68.2 -19.87 359 199 \
10.352 37.24 PK-U 37.4 -25.6 [ 49.04 - - - - 68.2 -19.16 359 199 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL HORIZONTAL
x :UL Fremont,5m Chamber B 24 Aug 2815 BB:34:27
Rodioted Emissions 3-Meters
195 Er“?é‘izflgumber‘l 15121552
Config:EUT+AC Charger+HS
Mode 5.3 HARM I 1o AT28 5328MHz
95 Tested by:K.Kedida
35
Peak Limit (dBuU/m)
75
2 UNIT Non-Restricted IBul/m
£
S 65
@
<
N Avg Limit CdBuU/m)
55
N
- M
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= 4 N e
! T
25 AP s
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn  Det/Avg Tope Suep Pts  ¥oups/Mode Position Renge (6120 REU/BW  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode Position
1-5.48 1M(-6dB)/ 38k 87/8 PEAK/Pur Avg(RMS)  156msec(huto) BAA1  MAXH B-360degs | 5:6.15-18 1M (-6d8)/3Bk &7/8 PEAK/Pur Avg(RMS)  454nsec(Auto) 18k HAXH B-368degs H
3:5.06-6.15 INC-6d6)/38  187/18  PEAK/Pur Avg(RMS)  dlnsec(uto) 5081 MAKH 9-368dege
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015

MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL VERTICAL
x :UL Fremont,5m Chamber B 24 Aug 2815 BB:34:27
Rodioted Emissions 3-Meters
195 Er“?;‘izt‘lgumberl 15121552
Config:EUT+AC Charger+HS
Mode 5.3 HARM I 1o AT28 5328MHz
95 Tested by:K.Kedida
35
Peak Limit (dBulU/m)
75
2 UNII Non—-Restricted IBuU/m
£
<
S Avg Limit C(dBuU/m)
55
45
5 3
35 >
@
25
1 8 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Tope Susep Pts  ¥Sups/Mode Position Range (6120 REU/BH  Ref/Atin Det/fvg Tope Sucep Pts  ¥5upo/liode  Position
FCC Part15C S5GHz UNII RSE.TST 38915 16 Jun 2815 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
2 1.938 33.63 Pk 32 -34 0 31.63 - - - - 68.2 -36.57 0-360 101 \
1 1.94 34.48 Pk 32 -34 0 32.48 - - - - 68.2 -35.72 0-360 199 H
5 7.166 31.98 Pk 35.4 -30.4 0 36.98 - - - - 68.2 -31.22 0-360 101 \
3 7.169 31.89 Pk 35.4 -30.3 0 36.99 - - - - 68.2 -31.21 0-360 101 H
6 10.393 28.81 Pk 37.4 -25.2 0 41.01 - - - - 68.2 -27.19 0-360 199 \
4 10.407 28.19 Pk 37.4 -25.2 0 40.39 - - - - 68.2 -27.81 0-360 199 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/CbI/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarit
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (dB) (Degs) (em) y
(dBuv) (dBuV/m) (dBuV/m)

1.937 42.38 PK-U 32 -34 [ 40.38 - - - - 68.2 -27.82 360 102 v
1.942 42.85 PK-U 32 -33.9 0 40.95 - - - - 68.2 -27.25 360 199 H
7.168 40.38 PK-U 35.4 -30.4 [ 45.38 - - - - 68.2 -22.82 360 102 v
7.169 40.35 PK-U 35.4 -30.3 [ 45.45 - - - - 68.2 -22.75 360 102 H
10.394 36.9 PK-U 37.4 -25.2 0 49.1 - - - - 68.2 -19.1 360 199 A
10.406 37.45 PK-U 374 -25.2 [ 49.65 - - - - 68.2 -18.55 360 199 v

Page 138 of 309

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

10.1.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.3 GHz BAND

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *5.35 39.26 PK 345 -20.5 53.26 - - 74 -20.74 91 269 H
2 *5.378 41.7 PK 34.6 -20.6 55.7 - - 74 -18.3 91 269 H
3 *5.35 29.88 RMS 345 -20.5 43.88 54 -10.12 - - 91 269 H
4 *5.356 30.57 RMS 345 -20.7 44.37 54 -9.63 - - 91 269 H
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ Corrected Average Margin Peak Limit PK Margin Azimuth Height

Polarity
(GHz) Reading (dB/m) Fltr/Pad Reading Limit (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m) (dBuv/m)
1 *5.35 38.61 PK 345 -20.5 52.61 - - 74 -21.39 121 396 \
2 *5.377 41.53 PK 346 -20.6 55.53 - - 74 -18.47 121 396 \
3 *5.35 29.52 RMS 345 -20.5 43.52 54 -10.48 - - 121 396 \
4 *5.35 30.24 RMS 345 -20.5 44.24 54 -9.76 - - 121 396 \
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| UL FREMONT, 3m Chomber 24 Aug 2815 B9:13:39

Rodioted Emissions 3-Meters

Project Number: 15121552
100 ClientiLG

Config EUT+AC Adapt+HS
Mode:UNII 5.3 HARM 11n HTZB 52608

99 Tegted by:Charles Usrgonio

88 ,
_ Peok Limit (dBuU/mJ
[l
2 7 INLI. Nop=Restrictod LaBulliml
i
C
5 6p ‘
~ Avg Limit (dBulU/m
=
N
3 50 "
; p E ,
S é W kil

2 mmWWV ol Mt
20 1 St AAARARNAA A
MW”WM“WW
20
1 18 18
Frequency (GHz)
Range (62} et RO [ T Ple ¥oups/fode  Fosition Ronge (63 Det RN UBU Avg Typ Swsp  Pte Fups/fode  Position
1:1-5 PEAK  IM(-3dB) 38k Log-Fur(Video) Auio/Cpled 68BI  Inf/MAXH  B-36Bdegs H 5:6.15°18 PERK  IN(-3dB) 3Bk Log-PurlUideo) Auto/Cpled 16k  Inf/MAXH  B-35Bdegs H
35.866.15 PEK  INCIE) Bk LogPurVideo) Auto/Cpled  3BI  Inf/MAXH  B-Bckge H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2814 Rev 8.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
LOW CHANNEL VERTICAL

@UL FREMONT, 3m Chomber 24 Aug 2815 89:13:39
Rodioted Emissions 3-Meters

o Project Number: 15121552
169 ClientiLG

Config EUT+AC Adapt+HS

Made:ONII 5.3 HARM | 1n HT28 5268

98 Tested by:Chorles Usrgonio
80
Peak Limit (dBulU/m2
E 78 UNII. Nen=Restricted.  LdBull
»
L
(1]
= 60
2 Avg Limit (dBulU/md
3
3 50
m
o
el A e -——.—sCf i I O e T BRI T Y i
3 4
o @,
36
20
1 14 18
Frequency (GHz)
Range (62) Det  RBU B Avg Typ Sueep Fte #ups/fode  Fosition Range (6tiz) Dot RBU WS Avg Typ Sueep Pte ®Saps/fode  Fosition
FCC Part!5C All 5GHz UNII ond DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/Fitr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
1 1.844 31.26 PK 30.6 -32.6 29.26 - - - - 68.2 -38.94 0-360 100 H
2 2123 32.13 PK 31.5 -32.2 31.43 - - - - 68.2 -36.77 0-360 200 H
3 3.169 32.61 PK 32.7 -30.8 34.51 - - - - 68.2 -33.69 0-360 200 "
4 4.412 31.22 PK 33.7 -29.9 35.02 - - - - 68.2 -33.18 0-360 200 \%
5 7.014 34.05 PK 35.6 -28.1 41.55 - - - - 68.2 -26.65 0-360 100 H
6 10.096 26.9 PK 37 -23.4 40.5 - - - - 68.2 -27.7 0-360 200 H
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AFT119 Amp/Cbl/Fit Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1.844 41.58 PK1 30.6 -32.6 39.58 - - - - 68.2 -28.62 360 100 H
2123 40.9 PK1 315 -32.2 40.2 - - - - 68.2 -28 360 200 H
3.17 41.57 PK1 32.7 -30.8 43.47 - - - - 68.2 -24.73 360 200 \%
4.413 40.65 PK1 33.7 -29.9 44.45 - - - - 68.2 -23.75 360 200 \%
7.013 40.72 PK1 35.6 -28.1 48.22 - - - - 68.2 -19.98 80 325 H
10.096 36.43 PK1 37 -23.4 50.03 - - - - 68.2 -18.17 80 200 H
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015

FCC ID: ZNFH791

MID CHANNEL HORIZONTAL

! 1@UL FREMONT, 3m Chomber 24 Aug 2815 B9:36:19
Rodioted Emissions 3-Meters
Project Number:15I21552
166 Client:LG
Conffig:EUT+AC Adopt+HS
Mocle:UNIT 5.3 HARM 11n HT28 53808
99 Tedted by:Charles Uergonio
80 :
_ Peok Limit (dBuU/m)
o
£ 7g INLL..Non=Restricted LdBul
i
C
LT
- Avg Limit (dBulU/m
£
3 5o
3
@
°
48
36 "
28
1 14 18
Frequency (GHz)
Range (6H2) [T VB vy Tgp Saeep Ple #5ps/fode  Fosition Ronge (Gt ] VB Avg Tgp Seeep Pte  ups/fods  Fosition
1-5.08 FEK INC-3) 3k Log-Purllides) Auto/Cpled G081 Inf/MAXH  B-J6ddegs H | 5:6.1518 PER  TN(-3B) 30k Log-PulUiceo) Auto/Cpled 16k  Ini/MAH  B-35Bdags H
3:5.88-6.15 PERK  IM(-3dB) 3Bk Log-Pur(Video) Auto/Cpled 3081  Inf/MAXH  B-360degs H
FCC Part!5C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL VERTICAL

! HZUL FREMONT, 3m Chomber 24 Aug 2815 B9:36:19
Rodioted Emissions 3-Meters
Project Number:15I21552
160 Client:LG
Config:EUT+AC Adapt+HS
Mode:UNII 5.3 HARM {1n HT28 53808
98 Tested by:Chorles Usrgonio
80 -
Peok Limit (dBuU/m)
3 7m UNLI. Nen=Restricted.  LaBull
"
L
0
- 68 - -
2 Avg Limit (dBulU/m3
< =
3 56
@
T
= 6
40 VTN o LT T s A
2
1 =}
36 fa}
20
1 8 18
Frequency (GHz)
Range (612) 0et o VBl fvg Typ Sucep Fle 45ups/fode  Fosition Range (6z) ] U fvg Typ Susep Pte foups/Made  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/Fitr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
4 *4.948 33.33 PK 34 -28.7 38.63 - - 74 -35.37 - - 0-360 200 H
1 1.874 31.82 PK 309 -32.5 30.22 - - - - 68.2 -37.98 0-360 200 \%
2 2.539 32.24 PK 324 -31.3 33.34 - - - - 68.2 -34.86 0-360 200 Vv
3 3.161 31.29 PK 32.7 -30.9 33.09 - - - - 68.2 -35.11 0-360 100 H
5 7.067 31.59 PK 35.6 -28.4 38.79 - - - - 68.2 -29.41 0-360 100 H
6 10.591 26.95 PK 37.6 -22.9 41.65 - - - - 68.2 -26.55 0-360 200 Vv
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AF T119 Amp/Cbl/FI Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
*4.949 42.23 PK1 34 -28.7 47.53 - - 74 -26.47 - - 175 255 H
*4.948 30.68 AD1 34 -28.7 35.98 54 -18.02 - - 175 255 H
1.873 41.64 PK1 30.9 -32.5 40.04 - 68.2 -28.16 0 200 \
2.538 41.38 PK1 324 -31.4 42.38 - - - - 68.2 -25.82 0 200 \
3.161 40.71 PK1 32.7 -30.9 42.51 - - - - 68.2 -25.69 0 100 H
7.066 38.25 PK1 35.6 -28.3 45.55 - - - - 68.2 -22.65 0 100 H
10.592 35.43 PK1 37.6 -22.9 50.13 - - - - 68.2 -18.07 0 200 \
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REPORT NO: 15121552-E5V1
MODEL NUMBER: LG-H791, LGH791, H791

DATE: SEPTEMBER 11, 2015
FCC ID: ZNFH791

HIGH CHANNEL HORIZONTAL

! 1[2UL FREMONT, 3m Chomber 24 Aug 2815 18:15:18
Rodioted Emissions 3-Meters
Project Number:15I21552
166 Client:LG
Conffig:EUT+AC Adapt+HS
Modi:UNIT 5.3 HARM {1n HT28 53208
99 Tesfed by:Charles Uergonio
88 ‘
_ Peok Limit (dBuU/m)
Il
£ 7g INLIL. Non-Restrictdo LdBul
i
C
£ 68 §
- Avg Limit (dBulU/m
[5
3 58
3 N
°
48 o
/ [IIyYR e e
3 /W'W‘ L L
25 L BN
M&WWW
28
1 14 18
Frequency (GHz)
Range (62} Tt RO U g Tgp Sieep Pte A5ups/fode  Fosition Renge (63 bet R U g Typ Sueep Pte fups/fads  Position
1588 FEK INC-3) 3k Log-Purllides) Auto/Cpled G081 Inf/MAXH  B-J6ddegs H | 5:6.1518 PEK  MH-3B) 3Bk LogPurlUideo) futo/Cpled 16k  Inb/WXH  B-350dege H
3:5.88-6.15 PERK  IM(-3dB) 3Bk Log-Pur(Video) Auto/Cpled 3081  Inf/MAXH  B-360degs H
FCC Part!5C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 15121552-E5V1 DATE: SEPTEMBER 11, 2015
MODEL NUMBER: LG-H791, LGH791, H791 FCC ID: ZNFH791
HIGH CHANNEL VERTICAL

@UL FREMONT, 3m Chomber 24 Aug 2815 18:15:18
Rodioted Emissions 3-Meters

o Project Number: 15121552
169 ClientiLG

Config EUT+AC Adapt+HS

Made:ONII 5.3 HARM | 1n HT28 5328

98 Tested by:Chorles Usrgonio
80
Peak Limit (dBulU/m2
E 78 UNII. Nen=Restricted.  LdBull
»
L
(1]
= 60
2 Avg Limit (dBulU/md
3
3 50
m
o
- 6
5 P TR, Lk
40 F E
o
36
20
1 14 18
Frequency (GHz)
Range (62) Det  RBU B Avg Typ Sueep Fte #ups/fode  Fosition Range (6tiz) Dot RBU WS Avg Typ Sueep Pte ®Saps/fode  Fosition
FCC Part!5C All 5GHz UNII ond DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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